2711985010013K5 %% ) %4k (FE3R12) /Drive steering system (FE3R12)

FRINO HGISN Name g3 BE/QTY  &3E/Remark
1 920900100050  |Motor (DC) HHL(ELIR) 1
2 910200200062 |Screw GB70.1 M8x45-8.8 1247 GB70.1-M8x45-8.8 4
3 910400500006 | Spring washer GB93-8 A E GBY3-8 11
4 910400100006 |The flat washer GB97.1-8-200 HV 446/ GB97.1-8-200HV 10
5 910100300055 |Bolt GB5783 M12x55-8.8 154 GB5783-M12x55-8.8 6
6 271514021002 | Pad (steering motor) i LD 1
7 910400500008 | Spring washer GB93-12 A EGBY3-12 2
8 910400100008 |The flat washer GB97.1-12-200 HV 44l GB97.1-12-200HV 1
9 910200200059 | Screw GB70.1 M8x30-8.8 1247 GB70.1-M8x30-8.8 7
10 920200400011 Approach switch fi4-m12-on6l-170 I KFi4-G12-ON6L 1
11 271514020005 |Steering pinion ) N R 1
12 271514021003 | Gasket phi phi x 28 9 x2 4 28X p9IX2 1
13 A Electromagnetic brake HL R 2 2% 1 i%%%/Optional
14 920900100079 [Motor(AC) HFL(ECI)IXQ 1
15 271532511001 | The encoder S 2(WNIHA D 1
16 910100100071 Bolt GB5782 M16x55-8.8 124£GB5782-M16x55-8.8 4
17 910400500010 | Spring washer GB93-16 A E GB93-16 4
18 910400100010  [The flat washer GB97.1-16-200 HV 44 [ GB97.1-16-200HV 4
19 271514021001 | Transmission mounting plate AR R AR 1

20 271514010001 Gearbox AR 1

21 940300400013 | Driving wheel ® x140 343 %74 P343x140 1

22 216513020000  [Hub bolt m14x1.5x25 HEIRHEM14x1.5x25 6
2715985010022 4 (FE3R12)/Gearbox (FE3R12)

FFSINO| SB/ISN Name AR H/QTY 4¥E/Remark
1 275214021002  [Lock nut QDCS25.006 i 1% BFQDCS25.006 1
2 271514021001  |Driven gear DDS35LD.006 \F) i #:DDS35LD.006 1
3 910700600002 [Bearing 30206 4174 GB/T297-30206 1
4 271514021102  |Bearing 33206 4l 7k GB/T297-33206 1
5 275214021004  |Adjustable pad DQS15.011 i % #4DQS15.011 3
6 271514021103 | Cone gear shaft DDS35.008 i 14 41DDS35.008 1
7 271514021104  [Box DDS35LD.001 #i1ADDS35LD.001 1
8 271514021005 |Half axisDDS35LD.007 *}:4iDDS35LD.007 1
9 271514021006 |Oil seal TC 90x115x12 I TCI0x115%12 1
10 275214021028  |Bearing 33011 GB/T 297 47K GB/T297-33011 2
11 271514021007  |Adjustable pad DDS30.011 i #44DDS30.011 3
12 271514021008 |Adjustable pad YDS45.026 i #£#YDS45.026 3
13 271514021009 [Helical bevel gear DDS30.012 W EHE 46 DDS30.012 1
14 271514021010 |Locating sleeve QDCS10.008 5E 11 22QDCS10.008 1
15 271514021011 lock nut QDCS10.009 i 1% £FQDCS10.009 1
16 271514021012  |Lock washer QDCS10.014 i %3 8 QDCS10.014 1
17 910200200033  [Screw M6x12 1247 GB/T70.1-M6%12 2
18 271514021013  |O-ring 195x5.3 OZUE GB/T 3452.1-195%5.3 1
19 271514021014  |Bottom cap DDS35LD.008 Ji # DDS35LD.008 1
20 910400500006 | Spring washerGB/T 93-1987-8 1 EGB/T93-8 31




21 910100300022  |Bolt M8x20 122 GB/T5783-M8x20 8
22 271514021015 |Screw JB/ZQ4444-M14x1.5 $9EJB/IZQ4444-M14x1.5 2
23 910800900004  |Washer14 4 6JB/T 982-14 2
24 271514021016 |Pin GB/T119.1-6x16 [ k4 GB/T119.1-6x16 2
25 271514021017 |Paper washer DDS35.004 45 #:DDS35.004 1
26 271514021018 |Case cover DDS35.002 #i#:DDS35.002 1
27 910200200057  |Screw GB/T 70.1-M8x20 24T GB/T 0.1-M8%20 8
28 271514021019 |Vent plug assembly DDS15.903 it £ 411$DDS15.903 1
29 910800900006  |Washer10 ¢ ¢ 2461 JB/T982-10 1
30 910200200059 | ScrewM8x30 #4] GB/T70.1-M8x30 4
31 275214021007 | Bearing 16007 417K GB/T276-16007 2
2715985010025 4 (FE3R12N)/Gearbox (FE3R12)
FRINO HGISN Name g3 BE/QTY  &3E/Remark
32 271514021020 |Input axis DDS35LD.005 4 AN4DDS35LD.005 1
33 271514021021  |Check ring GB/T893.1-62 PilEIGB/T 893.1-62 1
34 271514021022 | Oil Seal TC35x62x8 BAUHETC 35x62x8 1
35 910200200061 | Screw GB/T70.1-M8x40 24T GB/T 70.1-M8x40 2
36 271514021023 |Slewing bearing DDS40.901 il 4 % /& DDS40.901 1
37 910100300025  |Bolt GB/T5783-M8x35 1212 GB/T 5783-M8x35 7
38 271514021024 | Steering pinion DDS35LD1.001 11/ $#:DDS35LD1.001 1
39 910100300024  |Bolt GB/T5782-M8x30 1212 GB/T 5782-M8x30 2
40 271514021025  |Labels DCS25H.002 FRi#DCS25H.002 1
41 910400500005 | Spring washer GB/T93-6 BRI 4 GBIT93-6 2
42 271514021026 |Choke plug QDCS25.021 /&)3<QDCS25.021 1
43 271514021027 | Oil baffle gasket DDS35.009 47l 24 FDDS35.009 1
271198501003%K5]1 % i 3 4k (FE3R08-10)/Drive steering sy (FE3R08-10)
FFEINO| SBISN Name 4K BRQTY  &¥E/Remark
A Electromagnetic brake L 1| ) 5% 1 J%2%/Optional
2 920900100084 | Motor(AC)2.5KW HUBL(R)2.5KW 1
3 910100300012  |Bolt GB5783 M6x25-8.8 122 GB5783-M6x25-8.8 8
m‘ 4 910400500005 | Spring washer GBY3-6 HEE I GBY3-6 8
5 910400100005  |Flat washer GB97.1-6-200 HV *F- 44 [ GBY7.1-6-200HV 8
6 910100100071 |Bolt GB5782 M16x55-8.8 1 GB5782-M16x55-8.8 4




3 7 910400500010 | Spring washer GB93-16 4 6 GBO3-16 4

U__ E;A, 8 910400100010 | The flat washer GB97.1-16-200 HV [} #[#|GB97.1-16-200HV 4
— 9 271114022001 Transmission mounting plate AT A BB 1

23 . 6 10 910100300040  |Bolt GB5783 M10x45-8.8 1212 GB5783-M10x45-8.8 8
} | } 11 910400500007 | Spring washer GB93-10 44 1 GBY3-10 8

I. LIzl ﬁ } | 7 12 910400100007 _ |Flat washer GB97.1-10-200 HV 44 [ GB97.1-10-200HV 8

2 = | 13 920200400007 | Approach switch fi4-m12-on6I-I70 PEIlE T X:Fi4-M12-ON6L-L70 1
\E;QLI } i | E . 8 14 271114012001 |Gearbox A 1
< 9 | - 9 15 940300400002 | Driving wheel ® x82 250-250 i)y P250x82-154005 1

16 216513020000  |Hub bolt m14x1.5x25 HBIBKRM14x1.5x25 5

< 17 910100300022  |Bolt GB5783 M8x20-8.8 122 GB5783-M8x20-8.8 1

M0 18 910400500006 | Spring washer GB93-8 HEEEIGBY3-8 1

fO 2 12 19 910400100006 | The flat washer GB97.1-8-200 HV | ¥4 GB97.1-8-200HV 10

19. 5 13 20 271514021004 |Gasket phi phi 28x9x2 [ 928XpIX2 1
18;E 21 271114020005 |Steering pinion NGRS 1

17 22 271114021002  |Gasket (steering motor) R E DL I 1

16 23 910100300024  |Bolt GB5783 M8x30-8.8 122 GB5783-M8x30-8.8 4
24 920900100050 | Motor (dc) 290 dpn24400-30s HUBL(EL) 1

Q _ 14 25 271132511001 |Encoder(ZD) ifig8s (ZD) 1

Q
15
271598501004 2% 44 (FE3R08-10)/Gearbox (FE3R08-10)
FRINO HGISN Name g3 BE/QTY  &3E/Remark

1 271114021001 |Box DDS25ALD.001 #i1ADDS25ALD.001 1

2 271114021102 |Bearing GB/T297-33010 $i17KGB/T297-33010 1

3 271114021003 |Bush DDS25.011 #14:DDS25.011 1

4 271114021004 | Oil seal FB65x85x10 GB/T 9877 il FB65%85%10 GB/T 9877 1

5 271114021005 |Hen _ ~snam COMPONSS] . 1441 1 DDS25ALD.010G1 1

6 910800900004  [Washer14 #44JB/T982-14 3

7 271514021015 |Screw JB/ZQ4444-M14x1.5 139EJB/ZQ4444-M14x1.5 3

8 910700600021  |BearingGB/T297-32013 $i7KGB/T297-32013 1

4 9 271114021006 |Adjustable pad HDCSB30.010 i ##HDCSB30.010 3
10 271114021007  |Helical bevel gear 18EL100010 24 i 4 18EL 100010 1

11 271114021008 |Lock nut DDS25ALD.011 %43 AEDDS25ALD.011 1

12 271114021009 |Lock washer DDS25ALD.012 4 EDDS25ALD.012 1

13 910200200035  |Screw GB/T70.1-M6x12 PN R 3K 84T GBIT70.1-M6x 12 2

14 201098520016  |O-ring GB/T 452.1-160x2.65 OJK GBI/T 452.1-160%2.65 1

15 271114021010 | Side coverDDS25.013 Rl #DDS25.013 1
16 910400500005 | Spring washer GB/T93-6 14 [EGB/T93-6 15

17 910100300010 | Bolt GB/T5783-M6x16 1212 GB/T5783-M6x16 9

18 271114021011 |Lables DCS25h.002 FRADCS25h.002 1

19 271114021012 |Cone gear shaft 18EL100013 HEPikili18EL100013 1

20 271114021013  |Bearing 32304(NSK) [ 4t 7 T il 2K 32304 (3 [INSK) 1

21 271114021014 |Adjustable pad DDS25.015 i#£4DDS25.015 3

22 271114021015  |Bearing pedestal DDS25.009 4174 )4DDS25.009 1

23 910200200035  |Screw GB/T70.1-M6x16 1247 GB/T70.1-M6x16 4

24 271114021016 |Bearing 32204(NSK) (P4 74732204 GIEFINSK) 1

25 271114021017 | Driven gear DDS25ALD.008 M) 14 DDS25ALD.008 1

26 271114021018 |Lock nut DDS25.020 i %15 FEDDS25.020 1

27 271114021019 |Paper pad DDS25ALD.006 #§#4DDS25ALD.006 1

28 271114021020  |Case cover DDS25LD1 #i%DDS25LD1 1

29 271114021021 |Paper pad DDS25ALD.013 #§#4DDS25ALD.013 1




[ 30 [ 271114021022 [Transition plate DDS25LD1.003 [i:% #DDS25LD1.003 I

| 31 | 271114021023 | input gear DDS25.007S |41\ i#tDDS25.007S [ 1 ]

2711985010042 34 # (FE3R08-10)/Gearbox (FE3R08-10)
P INO| HIFISN Name 27K BmQTy  #¥E/Remark
32 275214021014 |Vent cap Q901 QC/T 410 H4(%£Q901 Qc/T 410 1
33 271114021024 _[mocoron - magnenc STPC] 1 i 4 DDS25LD1.002 1
34 910200200023 _|Screw GB/T70.1-M5%16 1247 GB/T70.1-M5x16 3
35 271114021025 |Slewing bearing DDS25Ld1.901 7144 % KDDS25Ld1.901 1
36 910400500006 | Spring wahser GB/T93-8 4 [6GB/T93-8 12
37 910200200063 | Screw GB/T70.1-M8x50 14T GB/T70.1-M8x50 4
38 271514021016 |Pin GB/T119.1-6x16 [ #5GBIT119.1-6x16 2
39 910200200058 | Screw GB/T70.1-M8x25 14T GB/T70.1-M8x25 8
40 910200200151 _|Screw GB/T70.1-M10x25 1247 GB/T70.1-M10%25 2
41 271114021026 |Steering pinion DDS25LD1.001 #16)/M 4 DDS25LD1.001 1
9 10 111213 14 1516
2715985010055+ HLHL R 3Mi44 223 /Lifting motor and oil tank installation
FRINO HGISN Name g3 BE/QTY  &3E/Remark
1 271519021008 |Mounting plate (lifting motor) WHHR (R THHLD 1
2 910400100007 | Flat washer GB97.1-10-200 HV 446 GB97.1-10-200HV 4
3 910400500007 | Spring washer GB93-10 5 H I GBI3-10 4
4 910100300036 | Bolt GB5783 M10x25-8.8 #212GB5783-M10x25-8.8 4
5 255032520002 | Gasket phi phi 40 x 11 x4 [ p40x@11x4 2
6 255032520003 | Damping pad R 2
7 271519021009 |Strengthen the set of 13 x 10 x18 ® ®| I EP13xP10x18 2
8 910400100005 | Flat washer GB97.1-6-200 HV 4[5 GB97.1-6-200HV 4
9 910400500005 | Spring washer GB3-6 L GBI3-6 4
10 910100300011 | Bolt GB5783 M6x20-8.8 1212 GB5783-M6x20-8.8 4
11 271519010002 |Filler cap it 1 3% 1
12 910400100006 | The flat washer GB97.1-8-200 HV | ¥4 [#1GB97.1-8-200HV 2
13 910400500006 | Spring washer GB93-8 L GBI3-8 2
14 910100300020 | Bolt GB5783 M8x16-8.8 #212GB5783-M8x16-8.8 2
15 271519011001  |Tank solders AR A 1




16 910800900001 | Combined washer JB982-20 411 ¢34 1 JB982-20 1
17 255019020015 | Drain plug M20x1. 5 i $EM20x1.5 1
18 271598532501 | The filter itk 1
19 271532520001 [Suction tubing Wit 1
20 271532510001 | Oil pump motor PIEVIN 1
#6358 /Steering device

JFEINQ SiF5/SN £ B/QTY  &¥E/Remark
1 271531511020 | Steering wheel Ji 4 ©202 1
2 271531521010  |Instrument mask &35 1
3 910200300012 [Screw GB70.2-M5x12-4.8 4] GB70.2-M5x12-4.8 2
4 271531511021  |Rotating damper JEFERLE 3 1
5 940400400001  [Nut M6 )T IR EEME 3
6 941100100009 | Screw M6x12-8.8 124TM6x12-8.8 3
7 271531521011 |Cover plate PEIRFILT 1
8 910300100007  [Nut GB6170-M10-10 12GB6170-M10-10 1
9 910400500007 [ Spring washer GB93-10 #iEH B GBY3-10 1
10 910400100007  |washer GB97.1-10-200HV -4 ] GBO7.1-10-200HV 1
1 910600800002 |flat key GB1096-4x12-A P GB1096-4x12-A 1
12 271531523001 [connecting shaft (P L) 1
13 910401400011 [Retaining ring GB893.1-37 AL 31416 GBB93.1-37 1
14 910700200045 |Bearing GB276-61904-2RS }17kGB276-61904-2RS 1
15 271531512010 |Bearing seat R A A 1
16 271531522002 |link block HEBIRCPHE L) 1
17 910200200026  [Screw GB70.1-M5x30-8.8 #4] GB70.1-M5x30-8.8 4
18 910400100004  |washer GB97.1-5-200HV -4 ] GBY7.1-5-200HV 4
19 910300500002  [Nut GB889.1-M5-10 W HGB889.1-M5-10 4
20 271531522025  [shim 7 Pk L) 2
21 921800200004 | Potentiometer TY1204-1 LA 2 TY 1204-1 1
22 271531512001 Direction string welding e AR A (AL 1
23 910300500006  [Nut GB889.1 - M12-10 #HEGB88Y.1-M12-10 1
24 910400100008  |washer GB97.1-12-200HV -4 ] GBO7.1-12-200HV 1
25 940500200028  [Wear sleeve ®12x®14x7-SF-1 H OB E)P12xP14x7-SF-1 2
26 910100100056  |Bolt GB5782-M12x90-8.8 1242 GB5782-M12x90-8.8 1
27 910400200004  |washer GB96.1-10-200HV R 1B GBY6. 1-10-200HV 1
28 271531510006 |Adjustable handle ERE2] 1
A 271531513003  |connecting shaft assembly 3B SR (B AL 1

L 6 3 235 Battery cover and installation

FFEINO| SBISN Name 47K $®/QTY  #&¥%E/Remark

’ 271521011002  [Box cover welding (12) fid iR (12) 1 FE3R10-12N
271121011002 [Box cover welding (08) Hii i} £5(08) 1 FE3RO8N

2 910100300024  |Bolt GB5783 M8x30-8.8 1242 GB5783-M8x30-8.8 4
3 910400100006 | The flat washer GB97.1-8-200 HV |44 GB97.1-8-200HV 4
4 910400500006 | Spring washer GB93-8 4 6 GBY3-8 4
5 271521021008  [Hinge plate (right) B (£) 1
6 271521021015 |Adjust the pad e 2
7 271521021007  |Fixed plate (cover holder) [ A (TH i 22 ) 2
8 940500200028 | OMPOSTIE SSTOT 12 X (SNOUIAST) W T iy oo g (11 ) 12x D 14x7-SF -1 2
9 271521021043 |Hinge bolts M10x19 BhIZHM10x19 2
10 255022521093  |Sealing strip (180 °) #$%(180°) 0.8m
1 910300100004  [Nut GB6170 - M5-10 W HEGB6170-M5-10 2




12 255021020067  |Folder A 4
13 910200500040 | Screw GB818 M5x16-4.8 1247 GB818-M5x16-4.8 2
14 910200500056 |Screw GB818 M6x35-4.8 1247 GB818-M6x35-4.8 7
15 910300500003  |Nut GB889.1 - M6-10 121} GB889.1-M6-10 7
16 271521021003 | Top cover T it e i B 1
17 271521021009 |Hinge plate (left) B () 1
18 255021020020 | The shake handshandle i F 1
19 910300500006  |Nut GB889.1 - M12-10 12 1}GB889.1-M12-10 1
20 255021020052  |Locking tongue (roof) Bl (0 %) 1
21 255021010010  |Lid lock 17 6 4 1
22 255021020071  |Adjustment pad (cushion pad) AR (R ) 2
23 255021020068 | Cushion e 2
24 910200400019  [Screw GB70.3 M6x25-8.8 1247 GB70.3-M6x25-8.8 2
25 910400100005 |Flat washer GB97.1-6-200 HV T [ GB97.1-6-200HV 2
26 255021020046 [ Skirts ® 35 PRy D35 1
27 910300100006  |Nut GB6170 M8-10 12 £}GB6170-M8-10 2
28 940400100028 |Gas spring 500N (D620) 5 #E500N(D620) 1
£ B4 1% % 223 /Multiple valve cover mounting
FFSINO| SB/ISN Name AR H/QTY 4¥E/Remark
1 271521021001  |Multiple valve underhood EZ L 1
2 271521011005  [Control hole plate soldering BAPILEUE S 1
3 910200500040 [Screw GB818 M5x16-4.8 1247 GB818-M5x16-4.8 4
4 910400100005 |Flat washer GB97.1-6-200 HV T [ GB97.1-6-200HV 2
5 910400500005 |Spring washer GB93-6 S GB93-6 2
6 255021020051 | Support (lower cover of valve) SCHL(IR T ) 1
7 940801500001 [Jam nut M6 U M 2
8 271521021044  |Bonnet bracket (right) 1R S 8 () 1
9 910200500053  [Screw GB818 M6x20-4.8 1247 GB818-M6x20-4.8 4
| T H 4 B 223 Instrument frame guard
! FE=ING| fEISN Name &% BE/QTY & ¥/Remark
1 271521021004 [Instrument frame left cover PR AR 1
2 3 2 271521021006  |Instrument frame cover A Feich & 1
L V' / -/ /4 3 910200500053 | Screw GB818 M6x20-4.8 1247 GB818-M6x20-4.8 7
- _4 T 4 940801500001 [Jam nut M6 LR M 1
- &m / A 5 271521021005 |Instrument frame right cover e 1




EWTTRE

FFSINO| SB/ISN Name AR H/QTY £¥E/Remark
] 271521011001  |Right side door welding (12) AR (12) 1 FE3R10-12N
271121011001  |Right side door soldering (08) AT 14545(08) 1 FE3R08N
2 910100100023  |Bolt GB5782 M8x45-8.8 12 GB5782-M8x45-8.8 4
3 255012020012  |Pu tube RARE 4
4 910300100006  [Nut GB6170 M8-10 12 £GB6170-M8-10 4
P4 E %35 /Balance weight installation
FFSINO| SB/ISN Name AR H/QTY £¥E/Remark
271523021001 Balance weight (12) - (12) 1 FE3R12N
1 271323021001 |Balance weight (10) P (10) 1 FE3R10N
271123021001 Balance weight (08) - #(08) 1 FE3R08N
2 255023020006 | Adjustment pad (counterweight) R ECE L) 1
3 281223021007  |Plate (weight) IR (ACE) 2
4 910400100005 |Flat washer GB97.1-6-200 HV T [ GB97.1-6-200HV 2




5 910400500005  |Spring washer GB93-6 L5 4 | GB93-6 2
6 910100300014  [Bolt GB5783 M6x35-8.8 1%/ GB5783-M6x35-8.8 2
7 271523021002 |Balance weight back plate ST i a 1
8 941100100001 [Screw M8x12-8.8 124 M8x12-8.8 2
9 255023020007 |Gasket ® @ 60 x 25 x6 4[] P60xP25x6 2
10 910400500013  [Spring washer GB93-24 A GBI3-24 2
11 910100100101 Bolt GB5782 M24x120-8.8 121 GB5782-M24x120-8.8 2
BE#A 4|51 %238 /Parking brake installation
FRINO HGISN Name g3 BE/QTY  &3E/Remark
1 271512011001 [Hand brake F3 1
2 910400100006 |The flat washer GB97.1-8-200 HV 446/ GB97.1-8-200HV 4
3 910400500006  [Spring washer GB93-8 i3 GB93-8 4
4 910100300022 |Bolt GB5783 M8x20-8.8 124 GB5783-M8x20-8.8 2
5 271512021002 | Travel switch mounting plate FFRETF L E AR 1
6 920200300009 [Travel switch ATREITF R 2
7 910200500012 [Screw GB818 M3x16-4.8 1541 GB818-M3x16-4.8 2
8 910400500002  |Spring washer GB93-3 S GB93-3 4
9 910300100006  [Nut GB6170 M8-10 15 £kGB6170-M8-10 2
10 271512012001 [ Transition joint I 2
11 271512013001 [Hand brake line TRk 2
12 271512021001  [Mounting bracket (cable) YRR LR) 1
13 910200500010  [Screw GB818 M3x8-4.8 1541 GB818-M3x8-4.8 2
P TRER %3, /Roof holder and installation
FFSINOQ| SB/ISN Name K H/QTY £¥E/Remark
A 271522011001 Roof welding PTRR 1 FE3R10-12N
B 271122011001 |Roof welding PSR A 1 FE3R08N
1 252022020050 |Charging socket line washer T LA R 2 T ] 3
2 910300100008  [Nut GB6170 - M12-10 15 5kGB6170-M12-10 4
3 910400500008 |Spring washer GB93-12 FHRE GBI3-12 8
4 910400100008  [The flat washer GB97.1-12-200 HV | V3 GB97.1-12-200HV 8
5 910100300050 |Bolt GB5783 M12x30-8.8 124£GB5783-M12x30-8.8 8
6 255022020004 [ Tail out coil JEAT i 2k 1] 2




b
Z2E 23 Frame installation
FFSINO| SB/ISN Name AR H/QTY £¥E/Remark
A 271521511001 Frame welded ZEmEL Ly 1 FE3R10-12N
B 271121511001  |Frame welded MR 1 FE3R08N
1 255021020059 [Star handle EALE 1
2 255021520100 | Stir bar FRA 1
3 255021520099  |Insurance sales B 1
4 910100300020 |Bolt GB5783 M8x16-8.8 124 GB5783-M8x16-8.8 1
5 910400500005  |Spring washer GB93-6 L5 4 | GB93-6 1
6 910400100006 | The flat washer GB97.1-8-200 HV T [ GB97.1-8-200HV 1
7 271521511011 Valve stem joint VR R 1
8 281221521092  |Round steel JF49 2
9 910100300069 |Bolt GB5783 M16x35-8.8 124£GB5783-M16x35-8.8 4
10 910100300055 |Bolt GB5783 M12x55-8.8 124 GB5783-M12x55-8.8 2
11 271521521091 roller bt 6
12 | 940500100046 [SOmRooTe SOTOT SUX W SEXZT 5 4 45 930xD34x20-SF-1 2
13 255021020059 [Star handle BT 1
JEfEES [Foot brake control
FFSINO| SB/ISN Name AR H/QTY £¥E/Remark
A 271511511001  |Foot brake assembly S B 1 1% /Inc.1-20
1 910100300009 |Bolt GB5783 M6x12-8.8 124 GB5783-M6x12-8.8 1
2 910400500005 | Spring washer GB93-6 L5 4 | GB93-6 1
3 910400100005 |Flat washer GB97.1-6-200 HV T [ GB97.1-6-200HV 1
4 255011510003  |With trunnion @ 16 x135 i H 4P 16x135 1
5 940500100006 | SOmPoSI® SELOTPITPATTOXTTXTO 17 - 4+ 9 16x918x15-SF-1 2
6 910300100006  [Nut GB6170 M8-10 12 £GB6170-M8-10 1
7 910100300025 |Bolt GB5783 M8x35-8.8 124 GB5783-M8x35-8.8 1
8 271511511005 |Pedal welded B 1
9 255011520013  |Rubber pedal IR 1
10 275211521013 | Tension spring Fi 1
11 910600700033 |Pin GB882 - B10x30x3. 2 #141GB882-B10x30x3.2 1
12 910100300037  |Bolt GB5783 M10x30-8.8 124£GB5783-M10x30-8.8 2
13 271511512001  |Brake master cylinder il 3 3R 1
14 910600600026 | Cotter pin GB91-3.2 x20 JF F14#1GB91-3.2x20 1
15 910300100007  |Nut GB6170 - M10-10 2 £}GB6170-M10-10 2
16 16 910400500007  |Spring washer GB93-10 FH R E GBI3-10 2
18 17 940500100048 | SOMPOSI® SETOTTUXPATPATTZBY B 47 - 45 910x12x8-SF-1 1
18 271511511004  |Foot brake bracket welding Sl ) 5 Sl B 1
19 910600600017 | Cotter pin x16 GB91 2.5 JT1145GB91-2.5x16 1
20 255011520010  |Cushion EuEn) 1




SR E)

li% [Foot brake control line

FFSINO| SB/ISN Name AR H/QTY 4¥E/Remark
1 275011520020 |Brake oil cup B A 1
2 272011520010 | Stand (oil cup) SCHEhAR) 1
3 910400100006 |The flat washer GB97.1-8-200 HV 445/ GB97.1-8-200HV 2
4 910400500006 | Spring washer GB93-8 A E GBY3-8 2
5 910100300024  |Bolt GB5783 M8x30-8.8 12 GB5783-M8x30-8.8 1
6 911000600001  |Hose hoops QC/T390 - (11-14) W4EQC/T390-(11-14) 2
7 900200301003  |Rubber hose ® 8 x ® 11 T P8xP11 1
8 271511511002 |Brake steel tube 1 HE A 1
9 275211520011 | Connection (tee) 3-3xm10x1 3k (=)3-3xM10x1 1
10 271511511003 |Brake steel tube 2 HEh 2 1
11 275211520010  |Brake tubing assembly il 2l itk A AR 1
12 271511511001  [Foot brake assembly T 2 1
13 910200200142  [Screw GB70.1 M10x20-12.9 1247 GB70.1-M10x20-12.9 4
14 910400500007 | Spring washer GB93-10 i E A E GBY3-10 4
15 910400100007  |Flat washer GB97.1-10-200 HV F-44[5/GB97.1-10-200HV 4
BUJE#/Front floor and installation
FRINO HGISN Name g3 BE/QTY  &3E/Remark
1 271518021005 |Floor mat AR A 1
2 271518011001  |Weld on left base plate Je AR 1
3 271518011002  [Right bottom plate soldering A AR AR A 1
B# SR /Front wheel assembly
FRINO HGISN Name g3 BE/QTY  &3E/Remark
4 271515520008  |Brake assembly 1 il 2 88k () 1 Ji
271515520006  |Brake assembly 2 B S ) 1 4
2 910400100006 | The flat washer GB97.1-8-200 HV T [ GB97.1-8-200HV 4
3 910400500006 |Spring washer GB93-8 S GB93-8 4
4 910200200058 |Screw GB70.1 M8x25-8.8 1247 GB70.1-M8x25-8.8 4
5 910800700002 [Skeleton oil seal 75x90x12 4 3 759012 2
6 271515520001  |Bushing ® 75 x ® x15 54 HEQ75xP54x15 2
7 910700600017  |Bearing GB297-32009 174 GB297-32009 2
8 910700600016  |Bearing GB297-32008 4l 7k GB297-32008 2
9 271515520004  |Brake drum LS 2
10 272015510002 | Tyre 13x41/2x8(solid ) $113x41/2x8(5:0) 2
272015510007  |Tyre 13x41/2x8(environmentally) 2 f13x41/2x8(FF ) 2 i% %%/Optional
11 271515520003 |Gasket ® 50 x ® 36 x4 K P50xP36x4 2
12 910300800006 [Nut GB812 - M35x1. 5 12 FEGB812-M35x1.5 2
13 271515520005 |Double-headed stud m14x1.5x50 Ak IEAHEM14x1.5x50 2




14 275215520008  |Nut M14x1. 5 1% M 14x1.5 8
15 271515520002  |Blocking cover b 2
16 910400900006 | Stop washer GB858-35 1154 /4 GB858-35 2
LB 1 RS (ZBE)/ Multi-way reversing valve operation (two)

FSINO| HEYISN Name 4t [emaTy  %¥E/Remark
1 255024520023 |Handle ball (incline) FHER(IR)) 1
2 271524511005 | Joystick welding (incline) BROERLS (iR 1
3 255024520022 |Handle ball (lifting) FHERGETT) 1
4 271524511004 | Stick welding (lifting) R (T 1
5 255024520065 | sheath Pt 2
6 940500100006 | OMPOSIE SETPTOX W ITXTO ST 47 4+ 20 16x018x15-SF-1 4
7 255024510009 | With trunnion ® 16 x168 5 L0 16x168 1
8 910400100005 _ |Flat washer GB97.1-6-200 HV T 44 [l GB7.1-6-200HV 9
9 910400500005 | Spring washer GB93-6 #1416/ GB93-6 7
10 910100300009 [Bolt GB5783 M6x12-8.8 1+ GB5783-M6x12-8.8 5
11 910400100007 |Flat washer GB97.1-10-200 HV T4 GB97.1-10-200HV 6
12 910400500007 | Spring washer GB93-10 i # GB93-10 6
13 910100300036 | Bolt GB5783 M10x25-8.8 121 GB5783-M10x25-8.8 4
14 271524521017 |Connecting rod SEREM 2
15 910300100006 |Nut GB6170 M8-10 1% :GB6170-M8-10 2
16 255025020003 |joint Pk 2
17 941100800001 |Pin B4.75 x20 - c1B 4i1B4.75x20-c1B 4
18 910600600011 [ Cotter pin GB91-2 x12 JFIHIGB91-2x12 4
19 271524511001  [Multi-way valve (double joint) Z IR (5%) 1

20 255024520027  |Bracket (travel switch) TRUATFIFR) 2
B REREA (SHE)/Multi-way reversing valve control (three)

FSINO| HEYISN Name s [emaTy  %¥E/Remark
1 255025020002  |Handle ball (1) FARER(E ) 1
2 271525011006  [Joystick welding (equipment 1) PRPFFAE (R EA) 1
3 255024520023 |Handle ball (incline) FHER(IR)) 1
4 271524511005 | Joystick welding (incline) BROFERLS (iR 1
5 255024520022 |Handle ball (lifting) FHERGETT) 1
6 271524511004 | Stick welding (lifting) R (T 1
7 255024520065 | sheath Pt 3
8 940500100006 |0 Poste SETPTOXWATXTO ™SI 5 4+ £ 016x018x15-SF-1 6
9 255024510009 | With trunnion ® 16 x168 5 L0 16x168 1
10 910400100005 _ |Flat washer GB97.1-6-200 HV ST 44 [l GBO7.1-6-200HV 9
11 910400500005 | Spring washer GB93-6 #4161 GB93-6 7
12 910100300009 [Bolt GB5783 M6x12-8.8 11 GB5783-M6x12-8.8 5
13 910400100007 |Flat washer GB97.1-10-200 HV 44§ GB97.1-10-200HV 6
14 910400500007 | Spring washer GB93-10 i # GB93-10 6
15 910100300036 | Bolt GB5783 M10x25-8.8 121 GB5783-M10x25-8.8 4
16 271524521017 |Connecting rod SEREM 3
17 910300100006 |Nut GB6170 M8-10 1% :GB6170-M8-10 3
18 255025020003 |joint Pk 3
19 941100800001 |Pin B4.75 x20 - c1B 4i1B4.75x20-c1B 6

20 910600600011 [ Cotter pin GB91-2 x12 JFLIHIGB91-2x12 6
21 271523520007 [ 201" UOCK) TV = MIZUXT. O = MITAXT- Ty g (451 15)10-M20x1.5-M14x1.5-60° 1
22 271523520008 2010 VOOK) TU= WIZOXT. = WITAXT. 745y (415 5 )10-M20x1.5-M14x1.5-60° 1
23 271525011001 Multi-way valve (sanxin triad) ) 1
24 255024520027  |Bracket (travel switch) SCRUATREIFR) 3




F B 17 BIHE (PUEE) /Multi-way reversing valve control (Four)

[ 2INO| BBISN Name 2 PrcE/QTY  &¥/Remark
1 255025520002 |Handie ball (2) THIR(R2) 1
2 271525511007  |Stick welding (equipment 2) BYITE A (R H2) 1
3 255025020002 |Handie ball (1) THIR(R L) 1
4 271525011006  |Joystick welding (equipment 1) BOFHIE & (R ) 1
5 255024520023 |Handle ball (incline) THR(AL 1
6 271524511005  |Joystick welding (incline) BT IR & (1R 1
7 255024520022 |Handie ball (lifting) THIR(ETH 1
8 271524511004  |Stick welding (lifting) BYAR AT 1
9 255024520065 |sheath s 4
10 940500100006 |/ OMPOSIE SELW TOX W AT XTO™ ST 7 1+ 429 16x018x15-SF-1 8
11 255024510009 |With trunnion ® 16 x168 AF D 16x168 1
12 910400100005 | Flat washer GB97.1-6-200 HV 44 [t GB97.1-6-200HV. 9
13 910400500005 |Spring washer GB93-6 5544 [[GBO3-6 7
14 910100300009 | Bolt GB5783 M6x12-8.8 1712 GB5783-M6x12-8.8 5
15 910400100007 _|Flat washer GB97.1-10-200 HV -4 GBY7.1-10-200HV 6
16 910400500007 | Spring washer GB93-10 #5H4EIGBI3-10 6
17 910100300036 |Bolt GB5783 M10x25-8.8 42 GB5783-M10x25-8.8 4
18 271524521017  |Connecting rod VERERT 4
19 910300100006 |Nut GB6170 M8-10 #£1GB6170-M8-10 4

20 255025020003 |joint 3k 4
21 941100800001 _|Pin B4.75 x20 - ¢1B R44B4.75%20-c1B 8
22 910600600011 | Cotter pin GB91-2 x12 HF L #GB91-2x12 8
23 271523520007 |20 VOCKY TU = WIZOXT. O = WITSXT. O sy (45 #5)10-M20x1.5-M14x1.5-60° 2
24 | 271523520008 200" VOO TU T MIOXT- O T WK O 5 (i 5)10-M20x1.5-M14x1.5-60° | 2
25 255024520027  |Bracket (travel switch) TRUATFIFR) 4
26 271525511001  [Multi-way valve (four links) 2 1% 18 (VY %) 1
WEFR S Hydraulic system

EEINO| HBISN Name K [emaTy  %¥E/Remark

1 281244520001 [Ponad JOTE UOCK) 12 = WITOXT. 9 =T g (435t 25)12-M18x1.5-M22x1.5-60° 1
281225010001 | 2O TOCKY TU = WIZOXT. O = WITOXT. O se g (45 #5)10-M20x1.5-M16x1.5-60° 1
255023510007 [ 201" VOCK) TV~ MIZUXT. 0 = MITOXT- Ty g 4y 51 15)10-M20x1.5-M16x1.5-60° 1
271523520002 | oono 0 JOT TOCK) T2 = WIZOXT 75 Ty . (554 4)12-M20x1.5-M18x1.5-60° 1
271523520003 1Y DS ESSEMO WU ) TV SClyy 1 as: 14 1(90°)10-L500-1SC-60° 1
275223521005 |V aTC DS SSSEMON TSWAIGN® =gy 1 s iy 1)6-L700-1SC-60° 1
275223521006 |1V Lon1C N1OSS SSCMDNES (9 ), © [y 1742 1 1(90°)6-L700-1SC-60° 1
255023510002 | Joint (16 to bend) - M22x1. 5- © 25 |33k (4 1i25)16-M22x1.5-025 1
271523520003 | TYOTAUC DS ESSEMO WU ) TV SClyy 14 14 140(90°)10-L500-1SC-60° 1
911000600004 |Hose hoops QC/T390 - 38 (34) 154 QC/T390-(34-38) 1
900200401003  [Oil return hose ® ® x 25 to 35 [ 31 2 i D 25x P35 1
271523520005 | Joint (lock) 12 - G3/8 - M18x1. 5-60 ° |33k (B3 5)12-G3/8-M18x1.5-60° 1

TR GGRAET132)/Lifting pipeline (standard mast)

EING HiBISN Name R PrcE/QTY  ZvE/Remark
1 271544029005 | JOm  STAIGNUTURMIZOXT O WITEXT- 5" e (#)10-M20x1.5-M18x1.5-60° 2
2 271544011100 | Tri-body welding B 1
3 950700300009 |Speed limiting valve FR% BXSF-F16L-14-6 1
4 271544029007 :’\{Sraullc Pipe Assembly Type S ( 90° )  12-L56() s FSAT (YU ) TZ-LobU-250— 1
5 255030520008 |00 oue PIPe v TOT 00Ty 4 48R (1) 10-L360-1SC-60° 1




6 271544019001 Hydraulic steel tube assembly (left) WEAE S () 1
7 910100300022 |Bolt GB5783-M8x20-8.8 124 GB5783-M8x20-8.8 2
8 910400100006 |Washer GB97.1-8-200HV 4[| GB97.1-8-200HV 2
9 910400500006 | Spring washer GB93-8 A E GBY3-8 2
1 10 271598520002 |Anti-explosion Valve [5F5 % 1] 1
[TREFHER (ZFK4 A 14 )/Lifting pipeline (two-stage full free mast)
FRINO HGISN Name g3 BE/QTY  &3E/Remark
1 255023520034 | Joint (straight) 8-2 xm16x1. 5-60 ° %3 (1)8-2xM16x1.5-60° 1
271543529107  |Lifting steel pipe welding L=820 EANEESTL=820 1 H=2000
271543529101  |Lifting steel pipe welding L=960 ETHN 4 1L=960 1 H=2500/2700
2 271543529102  |Lifting steel pipe welding L=1200 TN R £1L=1200 1 H=3000/3300
271543529103  |Lifting steel tube welding L=1450 ETHNAT 5 1=1450 1 H=3500/3700
271543529104  |Lifting steel pipe welding L=1650 A THINE 5 5 L=1650 1 H=4000
3 910200200035 |Screw GB70.1 M6x16-8.8 124 GB70.1-M6x16-8.8 1
4 910400500005 |Spring washer GB93-6 S GB93-6 1
5 951000100003  |Pipe clamp YGE wrap 15 HIYGEWK15 1
271543529111  [Hydraulic tube assembly (straight) EES R (E ) 12-1300-15C-60° 1 H=2000
271543529111 |Hydra be assembly (straight) FEE R (& ) 12-1300-15C-60° 1 H=2500
271543529112  [Hydraulic tube assembly (straight) EESA (B ) 12-1400-15C-60° 1 H=2700
6 271543529113 |Hydraulic tube assembly (straight) 12-|:7 &5 5 5 ( B ) 12-L360-1SC-60° 1 H=3000
271543529114  |Hydrauli be assembly (straight) 12-|: & S A0 (B ) 12-1500-15C-60° 1 H=3300
271543529113 | Hydraulic tube assembly (straight) 12-|ip /4% 5 ik (#) 12-L360-1SC-60° 1 H=3500
271543529114 Hyy[au\ic tul?e assembly (straight) 12-| 5 e 24 gy ( # ) 12-1500-15C-60° 1 H=3700
271543529113 | Hydr be assembly (straight) 12-|yy /4% ik (1) 12-L360-1SC-60° 1 H=4000
7 281244529001 Joint (lock) 12-M18x1.5-M22x1.5-60° | 3 3 (‘i 3 ©5)12-M18x1.5-M22x1.5-60° 1
8 271544019001  [Hydraulic steel tube assembly (left) [ 4045 5 (%) 1
9 255030520008  |Hydraulic tube assembly (straight) 10-L360-1SC-60° R4 4 (1) 10-1.360-1SC-60° 1
10 271544029007  |Hdraulic tube assembly (90°) 12-L560-25C-60° Z{(\?iﬂ/'d»ﬁlbi—_ (9U™) T2Z-L900-ZST- 1
11 255023520030 [Joint (straight)12-2xM22x1.5-60° 13 (H)12-2xM22x1.5-60° 1
12 950700300009  [Speed limiting valve PR 3% [ XSF-F 16L-14-6 1
13 271544011100 |The tee body is welded —iEARS 1
14 271544029005 |20 STAIGNUTO-MEZOXT OWITEXT O] 45 4 (1)10-M20x1.5-M18x1.5-60° 2
15 271598520002 |Anti-explosion Valve [5H5 1k 1) 1

TTHET &% (&4 H i )/Lifting pipeline (three-stage full free mast)

FRINO HGISN Name g3 BE/QTY  &3E/Remark
271544529501 [Hydraulic tube assembly (straight) 12-.3180-25C-60" | 3k Jfs 7 44 il (EL) 12-1.3180-25C-60° 1 H=4000
254144520043 [Hydraulic tube assembly (straight) 12-.3250-25C-60° | i 4 4 i (EL) 12-1.3250-2SC-60° 1 H=4350

1 254144520044 | Hydraulic tube assembly (straight) 12-L3450-25C-60° | iy [ 25 b il (#L) 12-1.3450-2SC-60° 1 H=4500
254144520045 [Hydraulic tube assembly (straight) 12-L3650-25C-60° | i i 4 44 i (EL) 12-1.3650-2SC-60° 1 H=4800
271544520004  [Hydraulic tube assembly (straight) 12-L3850-25C-60° | i JTs 45 24 i (E4) 12-1.3850-25C-60° 1 H=5000

2 271544529004  |Pulley ®84x18(single) T D84X18(FLH) 1

3 271544529005 |Installation plate (main) W () 1




4 255044520132 | Tubing clamp Mk 4

x 5 910200200038  |Screw GB70.1-M6x25-8.8 1247 GB70.1-M6x25-8.8 4

5\/ 6 271544029005 [Jom  (SUAIGNUTU-MIZOXT.OITEXT-O Ty (1)10-M20x1.5-M18x1.5-60° 2

@ 7 281244529001  |Joint (lock bend)12-M18x1.5-M22x1.5-60° | 43 3k (4l & 5)12-M18x1.5-M22x1.5-60° 1

8 271544501100  |Four-way body welding VUSRS 1

9 910100300022 |Bolt GB5783-M8x20-8.8 124 GB5783-M8x20-8.8 2

10 910400500006 |Spring washer GB93-8 L% 44 GB93-8 4

11 910400100006 |Washer GB97.1-8-200HV T [ GB97.1-8-200HV 4

12 254144520040 [ JOM (STAIGNY TU-MZXTOMISXT-O Ty g (11)10.M22x1.5-M18x1.5-60° 1

13 950700300009 |Speed limiting valve XSF-F16L-14-6 | g XSF-F16L-14-6 1

14 271544029002  |Hydraulic tube assembly (90°)12-L650-25C-60° R4 B (90° ) 12-1.650-2SC-60° 1

15 271544519003  |Hydraulic steel tube assembly (light) |3 /E#{%5 S (47) 1

16 281244529001  |Joint (lock bend)12-M18x1.5-M22x1.5-60° | 3% 3 (41 72 25 )12-M18x1.5-M22x1.5-60° 1

17 271544519002 | Steel tube assembly (main) WEBR () 1

18 255036020007  |Bush ®20Xd13x19 HEG20XP13x19 1

19 910400100008 |Washer GB97.1-12-200HV T3 [ GB97.1-12-200HV 1

20 910400500008 |Spring washer GB93-12 S GBY3-12 1

21 910100300052  |Bolt GB5783-M12x40-8.8 124 GB5783-M12x40-8.8 1

22 271598520002 |Anti-explosion Valve [5F5 % 1] 1

MNBREERESE (RHEITH)/Side shifter and pipeline installation (standard mast)
FRINO HGISN Name g3 BE/QTY  &3E/Remark

1 910100300057  |Bolt GB5783 M12x70-8.8 154 GB5783-M12x70-8.8 1

2 910400500008 |Spring washer GB93-12 S GBI3-12 1

3 910400100008 | The flat washer GB97.1-12-200 HV |- GB97.1-12-200HV 1

4 271527521002 | Shaft sleeve ® 18 ® x47 12.5 x G EP18xP12.5x47 1

5 271527521003  |Pulley @ x46 74 (dual slot) THEO74x46(0UH) 1
271527520002  |Hydraulic tube assembly (straight) 8-L3300-1SC-60° & EE S A (H)8-L3300-1SC-60° 2 H=2500
272327520001  |Hydraulic tube assembly (straight) 8-L3500-1SC-60° [ 50 Ak (E)8-L3500-1SC-60° 2 H=2700
272327520002  |Hydraulic tube assembly (straight) 8-L3800-1SC-60° & S Ak(1E)8-L3800-1SC-60° 2 H=3000
6 271527520005 |Hydraulic tube assembly (straight) 8-L4200-15C-60° | iR & S5 Al (1)8-L4200-1SC-60° 2 H=3300
271527520006  |Hydraulic tube assembly (straight) 8-L4400-1SC-60° & S Ak (1H)8-L4400-1SC-60° 2 H=3500
272327520003 |Hydraulic tube assembly (straight) 8-L4600-15C-60° | iR & 551 At (1)8-L4600-1SC-60° 2 H=3700
272327520004  |Hydraulic tube assembly (straight) 8-L4900-1SC-60° & EE S A (H)8-L4900-1SC-60° 2 H=4000

7 271544001101 | Double pipe clamp AL F 3

8 272042510001 |Side shifter assembly (linkage) RS 35 25 R 1

9 910800100001 | O-ring - internal 9.5x1.8 OJF[E-%9.56x1.8 2

10 251042520001 _ | Hycrauic hose assembiies (90°)8-0400-1SC-60°0° | i A 4414 (90° ) 8-1.400-1SC-60° -0° 2

11 271527511001  [Four-hole valve assembly PO 7L 1 1

12 910400100006 [The flat washer GB97.1-8-200 HV 4[| GB97.1-8-200HV 2

13 910400500006 | Spring washer GB93-8 Ji 3L GB93-8 2

14 910100300022 |Bolt GB5783 M8x20-8.8 124 GB5783-M8x20-8.8 2

15 271527521001  [Mounting bracket e T 1




WBREEREE (CHEBHITR) /Side shifter and

tage full free mast)

NG HiBISN Name R PE/QTY  %¥E/Remark
1 271528511001  [Four-way valve assembly (triple) D038 1 A R (=) 1
2 910100300022 |Bolt GB5783 M8x20-8.8 12+ GB5783-M8x20-8.8 3
3 910400500006 | Spring washer GB93-8 i 4 IGB93-8 10
4 910400100006 | The flat washer GB97.1-8-200 HV | -#4[t/GB97.1-8-200HV 8
5 910200200059 [Screw GB70.1 M8x30-8.8 147 GB70.1-M8x30-8.8 2
6 910300100006 |Nut GB6170 M8-10 1% :GB6170-M8-10 2
7 910100300020  [Bolt GB5783 M8x16-8.8 1+ GB5783-M8x16-8.8 5
271528510101  |Soldering L=570 SR 51L=570 1 H=2500
271528510102  |Outer guide groove welding L=670 S HEAL=670 1 H=2700
271528510103  |Outer guide groove welding L=820 A SRR 41L=820 1 H=3000
8 271528510104  [Outer guide groove welding L=970 S HEAL=970 1 H=3300
271528510105  |Outer guide groove welding L=1070 |4} 545 41=1070 1 H=3500
271528510106 |0 o O OUeT GUIA® TO0Ve Ty s 1 =1170 1 H=3700
271528510107  |Outer guide groove welding L=1370 |4} 545 41=1370 1 H=4000
271528520161 |1 orauo (UDE ASSEMDIY TStraigny © [, 6-12050-15C-60° 2 H=2500
" 271528520157 A:;ZE,}:L::,E {:%Z : ;:::::y \sragny ": 6-L2250-1SC-60° 2 H=2700
271528520162 | Y T T v stragny 6-L2550-1SC-60° 2 H=3000
9 271528520163 |11V OTauIC IUDE ASSEMDIY (Stralgn) © - 6-L2850-1SC-60° 2 H=3300
271528520164 |1 orauo 1UDE BSSEMDIY TSralgny © | 6-13150-15C-60° 2 H=3500
271528520165 |10 ounic UDE GSSEMDIY (Stralgn) © - 6-L3350-1SC-60° 2 H=3700
271528520166 | 1 1auo (DG BSSEMDIY TSralgny © | 6-1.3650-15C-60° 2 H=4000
271528520151 | TYSTAUIC TUDS ASSEmDIY {Stralgny © | 6-L1500-1SC-60° 2 H=2500
271528520152 |TorauUTe TUDS BSSEMDIY (STaigny © - ] 6-L1600-1SC-60° 2 H=2700
271528520153 |11V s (o oo O WSIEONY © Ty e g (1) 6-L1750-1SC-60° 2 H=3000
10 271528520154 | Voo UDS SSSEMON TSWAIN® gy 1 s i iy (1) 6-L1900-1SC-60° 2 H=3300
271528520155 |TVToro UDE SSSEMOW (SWAIONY © Ty s by (1) 6-L2000-1SC-60° 2 H=3500
271528520156 |1 oue UDS BSSEMDIY (STAIONT © ~ipy 4% 1k (¥1) 6-L2100-1SC-60° 2 H=3700
271528520157 | V"o UDS ASSOMOW (SWEIONY © Ty 1% ik (#1) 6-L2250-1SC-60° 2 H=4000
271528510111  |Inner guide groove welding L=495 N TR A 1L=495 1 H=2500
1" 271528510112 |Inner guide groove welding L=595 W SRR 41L=595 1 H=2700
271528510113  |Inner guide groove welding L=745 NG EL=745 1 H=3000
271528510114  |Inner guide groove welding L=895 SRR A L=895 1 H=3300
MBBREREE (CHRABHEIIE) /Side shifter and tage full free mast)
NG HiBISN Name R PE/QTY  %¥E/Remark
271528510115  |Inner guide groove welding L=995 N T A 1L=995 1 H=3500
11 271528510116  |Inner guide groove welding L=1095 |y S k45 £1.=1095 1 H=3700
271528510117  |Inner guide groove welding L=1245 |y G445 £51=1245 1 H=4000
23 12 271544001101  [Double pipe clamp WAL I 5
J/ 13 271530520103  |Mounting plate R 2
/ 1 14 910100300022 |Bolt GB5783 M8x20-8.8 12+ GB5783-M8x20-8.8 4
4 5 15 271530520105 | Shaft sleeve ® 17 & x41 12.5 x HEEP17xD12.5x41 2
‘L/ 16 910100300055  |Bolt GB5783 M12x55-8.8 121 GB5783-M12x55-8.8 1
1915, 1 17 910400500008 | Spring washer GB93-12 i # GB3-12 1
18 910400100008 | The flat washer GB97.1-12-200 HV | F-4[41GB97.1-12-200HV 1
@ | 19 271527521003 |Pulley ® x46 74 (dual slot) I OT4xA6(XUH) 1
3 20 272042510001 Side shifter assembly (linkage) % 88 & il 1
= 21 910800100001 | O-ring - internal 9.5x1.8 OJYM-119.5¢1.8




WBREEREE (Z&EEHITYR)/Side shifter and

-stage full free mast)

[ 2INO| BBISN Name 2 PrcE/QTY  &¥/Remark
272327520002  |Hydraulic tube assembly (straight) 8 - L3800-1-60 * S H)8-L3800-1SC-60° 2 H=4000
271529020155  [Hydrauiic tube assembly (straight) 8 - L3910-1-60 * i () 8-1.3910-1SC-60° 2 H=4350

1 271527520004 Hydraulic tube assembly (straight) 8 - L4000-1-60 * W T A4 R (D) 8-L4000-1SC-60° 2 H=4500
271527520005  |Hydraulic tube assembly (straight) 8 - L4200-1-60 T SRR (EL) 8-1.4200-1SC-60° 2 H=4800
271527520006 Hydraulic tube assembly (straight) 8 - L4400-1-60 * W A4 R (B 8-L4400-1SC-60° 2 H=5000

2 271530520104  |Pulley @ x38 54 (single slot) W P54x38(HLH) 1

3 271530520105  |Bushing ® ® x33 13 x 20 A D20xP13x33 1

4 910400100008 [The flat washer GB97.1-12-200 HV T 44 #1GB97.1-12-200HV 2

5 910400500008 | Spring washer GB93-12 S EGBY3-12 1

6 910100300055 [Bolt GB5783 M12x55-8.8 122 GB5783-M12x55-8.8 1

7 271530520102  [Hose clamp O [ SE AR 1

8 271544001101 Double pipe clamp WAL I 5

9 910400100006 | The flat washer GB97.1-8-200 HV P28 GB97.1-8-200HV 7

10 910400500006 |Spring washer GB93-8 3155 H4 € GB93-8 7

11 910100300023 | Bolt GB5783 M8x25-8.8 121 GB5783-M8x25-8.8 7
271530520151 |Hydraulic tube assembly (straight) 8-L1990-15C-60"-0° | i i 45 . Ji, (L) 8-1.1990-1SC-60° -0° 2 H=4000
271530520152 Hydraulic tube assembly (straight) 8-L2050-1SC-60°-0° | 3¢} JF: 5 1 i, () 8-L2050-1SC—-60° —0° 2 H=4350

12 271530520153  [Hydraulic tube assembly (straight) 8-L2140-15C-60%-0° |7 /i % (H)8-1.2140-1SC-60° —0° 2 H=4500
271530520154  [Hydraulic tube assembly (straight) 8-.2240-1SC-60"-0° | i[5 457 it B (1) 8-1.2240-1SC-60° —0° 2 H=4800
271530520155  |Hydraulc tube assembly (straight) 8-L2340-1SC-600° |37 FE 4% 4 Ji () 8-1.2340-1SC-60° ~0° 2 H=5000

13 271530511001  [Hydraulic steel tube assembly (triple) |3/ #9%E Am (Z 155 1

14 271530520103  [Mounting plate LR 1

15 271527521003  |Pulley ® x46 74 (dual slot) W OT4x46(UiH) 3

16 271530520106  |Bushing ® ® x41 13 x 20 £ P20xD13x41 1

17 910100300056 | Bolt GB5783 M12x60-8.8 121 GB5783-M12x60-8.8 1

18 272042510001 |Side shifter assembly (linkage) S 5% 4 AR (B 5h) 1

19 910800100001  |O-ring - internal 9.5x1.8 OJE[El-49.5x1.8 2




HmMER (CRERHTIR)

FRINO HGISN Name g3 BE/QTY  &3E/Remark
1 254129010001  |Excessive pipe welding TENEIRS 1
2 271527521003 |Pulley ®74x46 B DT4x46(HE) 4
3 910400100008 | The flat washer GB97.1-12-200 HV  [F#EGBY7.1-12-200HV 4
4 910400500008 | Spring washer GB93-12 WHELEGBY3-12 4
5 910100100056  |Bolt GB5782-M12x90-8.8 1242 GB5782-M12x90-8.8 1
6 271531020111 [Hydraulic tube assembly (straight) 8-| ik i i it (£1)8-L4300-1SC-60° 2 H=4000
6 271531020112 |Hydraulic tube assembly (straight) 8-[;; k4 4 i(11)8-L4500-1SC-60° 2 H=4350
6 272327520003  [Hydraulic tube assembly (straight) 8-| ik i i it (£1)8-L4600-1SC-60° 2 H=4500
6 271531020114 |Hydraulic tube assembly (straight) 8-[;; k4 4 i(11)8-L4800-1SC-60° 2 H=4800
6 271527520008  |Hydraulic tube assembly (straight) 8-| ik i i il (£1)8-L5000-1SC-60° 2 H=5000
7 910200200038 |Screw GB70.1-M6x25-8.8 $2£TGB70.1-M6x25-8.8 6
8 910400500005 | Spring washer GB93-6 BELEGBY3-6 6
9 910100300023  |Bolt GB5783 M8x25-8.8 1242 GB5783-M8x25-8.8 1
10 910400500006 | Spring washer GB93-8 WELEGBY3-8 1
11 910400100006 | The flat washer GB97.1-8-200 HV |2 GBY7.1-8-200HV 1
12 271531020103  |Pressure Plate (three holes) EWR(=ZFL) 3
13 271530520102  [Hose clamp BREEER 2
14 271531011001  |Steel tube assembly (quadruple) E Bl (PR EX) 1
15 271530520151  |Hydraulic tube assembly (straight) 8-| ik & & A (i8)8-L1990-1SC-60°-0° 2 H=4000
15 271530520152  [Hydraulic tube assembly (straight) 8-| i & & A (1)8-L2050-1SC-60°-0° 2 H=4350
15 271530520153 |Hydraulic tube assembly (straight) 8-| i & & 5 (i8)8-L2140-1SC-60°-0° 2 H=4500
15 271530520154  |Hydraulic tube assembly (straight) 8-| i & &l ()8-L2240-1SC-60°-0° 2 H=4800
15 271530520155  |Hydraulic tube assembly (straight) 8-| ik & & A (i8)8-L2340-1SC-60°-0° 2 H=5000
16 254130520014  |Block Rod of pulley SRECHAT 2
17 271530520106 |Bushing ® ® x41 13 x 20 FE20xP13x41 2
18 910100300056  |Bolt GB5783 M12x60-8.8 342 GB5783-M12x60-8.8 2
19 271530520103  [Mounting plate RER 2
20 271530511001  |Hydraulic steel tube assembly (triple) |&EME 2L ( =8 ) 1
21 271544001101 | Double pipe clamp MILEX 5
22 272327520002  |Hydraulic tube assembly (straight) 8 -| i /i & i it (£1)8-L3800-1SC-60° 2 H=4000
22 271529020155 _ |Hydraulic tube assembly (straight) 8 -| i /i % s i (#) 8-1.3910-15C-60° 2 H=4350
22 271527520004  |Hydraulic tube assembly (straight) 8 -| i F 4 s i () 8-1.4000-1SC-60° 2 H=4500

FHESE (CEEAHITE)

FRINO HGISN Name g3 BE/QTY  &3E/Remark
22 271527520005 _ |Hydraulic tube assembly (straight) 8 -| i /i # 5 i (#) 8-1.4200-15C-60° 2 H=4800
22 271527520006 _ |Hydraulic tube assembly (straight) 8 -| i F 4 s () 8-1.4400-1SC-60° 2 H=5000
23 910100300055  |Bolt GB5783 M12x55-8.8 1242 GB5783-M12x55-8.8 1




18 XJFork

FRINO HGISN Name g3 BE/QTY  &3E/Remark
940100100001 |Fork 100 x35x920 FEH 1LAE 3 X.100x35x920 2
940100100002 |Fork 100 x35x950 FEH 1A 5 X 100x35x950 2
A 940100100003 _|Fork 100 x35x1070 FE4 1LAZ 5 . 100x35x1070 2 fu4fifinc.1-2
940100100004  |Fork 100 x35x1150 FEH 1A 5% L 100x35x1150 2
940100100005 |Fork 100 x35x1220 FEH TLAZ B . 100x35x 1220 2
1 A Fork body XA 2
2 253098514101 |Lift pin assembly PR 2
X (B3 )/Fork rack (standard mast)
FRINO HGISN Name g3 BE/QTY  &3E/Remark
1 271540511001 | Shelf welding (825x878) PB4 £ (825x878) 1
2 910100300050  |Bolt GB5783 M12x30-8.8 12 £ GB5783-M12x30-8.8 4
3 910400500008 | Spring washer GB93-12 4 GBY3-12 4




4 910400100008 [The flat washer GB97.1-12-200 HV °F-44 5| GB97.1-12-200HV 4
5 271538011001  |Fork rack (standard mast) B ARG (bRt 14 1
6 940200300003 |Composite roller ® 70.6 = 43.5-47.5| & 414 70.6-range=43.5-47.5 4
7 910401300018 | Axis with elastic catch GB894.1-35 i £ B GB894.1-35 4
YR (ZHZAHHEITH) [Fork rack (two-stage full free mast)

FEINO|  %imBISN Name £ Pc/QTY  %/Remark
1 271540511001 | Shelf welding (825x878) PSR £5(825x878) 1
2 910400100008 [The flat washer GB97.1-12-200 HV F-44 5| GB97.1-12-200HV 4
3 910400500008 | Spring washer GB93-12 FEFEAE GB93-12 4
4 910100300050 [Bolt GB5783 M12x30-8.8 122 GB5783-M12x30-8.8 4
5 271538012001  [Fork rack (two-stage full free mast) | ¢ X AU & (4 H T4 1
6 940200300003 |Composite roller ® 70.6 = 43.5-47.5( 5 £ £ ®70.6-range=43.5-47.5 4
7 910401300018  |Axis with elastic catch GB894.1-35 i 1 B GB894.1-35 4




HTXHE (Z&4HHETTH)/Fork rack (Three-stage full free mast)

[ 2INO| BBISN Name 2 PrcE/QTY  &¥/Remark
1 271540511001 | Shelf welding (825x878) TGS £(825x878) 1
2 910400500008  [Spring washer GB93-12 S5 E GBY3-12 4
3 910400100008 | The flat washer GB97.1-12-200 HV  [*}*#4[EGB97.1-12-200HV 4
4 910100300050 [Bolt GB5783 M12x30-8.8 122 GB5783-M12x30-8.8 4
5 271538013001  |Fork rack (three-stage full free mast) | 1 AU & (=4 A T 140 1
6 940200300003 [Composite roller ® 70.6 = 43.5-47.5| 4 ®70.6-range=43.5-47.5 4
7 910401300018 | Axis with elastic catch GB894.1-35 i #E2 I GB894.1-35 4

/

113 GBR#ETT32)/Mast (standard mast)

FEINO|  %imBISN Name £ Pc/QTY  %/Remark
1 910401300018  |Axis with elastic catch GB894.1-35 i E2  GB894.1-35 4
2 940200300003 |Composite roller ® 70.6 = 43.5-47.5( % £ £ ®70.6-range=43.5-47.5 4
271544011001  |Outside mast (2500) S11144(2500) 1 H=2500
271544011002  |Outside mast (2700) 51 17142(2700) 1 H=2700
271544011003  |Outside mast (3000) S11144(3000) 1 H=3000
3 271544011004  |Outside mast (3300) 41 17142(3300) 1 H=3300
15 8 271544011005 |Outside mast (3500) S11144(3500) 1 H=3500
% 271544011006  |Outside mast (3700) 41 T44(3700) 1 H=3700
W 1l ‘ ‘ 271544011007 | Outside mast (4000) 4h1144(4000) 1 H=4000




=

4 910100300035 |Bolt GB5783 M10x20-8.8 1212 GB5783-M10x20-8.8 2
T s 910400500007 | Spring washer GB93-10 S ERIIGBI3-10 2
6 910400200004 | Big washer GB96.1-10-200 HV 2 6GB96.1-10-200HV 2
7 271544010003 |Tie rod it 1
8 271544010001 | With trunnion ® 30 x86 A AID30x86 2
9 940500100051 | OMPOSTIE SETOT 20 X0 S8 X201 47 1 12 p25xD34x20-SF-2 2
10 271544010002 | With trunnion ® x50 25 A fD25x50 2
11 910400500006 | Spring washer GB93-8 5 [H GBI3-8 4
12 910400100006 | Spring washer GB93-8 4[5 GB97.1-8-200HV 4
13 910400100006 | The flat washer GB97.1-8-200 HV | ¥4 GB97.1-8-200HV 4
14 275244020003 | The hoop i 2
15 275244020004 | The hoop Pyt 2
16 910400100008 | The flat washer GB97.1-12-200 HV | 46| GB97.1-12-200HV 2
17 910400500008 | Spring washer GB93-12 SR IGBI3-12 2
18 910100300051 |Bolt GB5783 M12x35-8.8 1212 GB5783-M12x35-8.8 2
271544012001 |Inner mast (2500) 1491 1%4:(2500) 1 H=2500
271544012002 |Inner mast (2700) 141 142(2700) 1 H=2700
271544012003 |Inner mast (3000) 1491 1%:(3000) 1 H=3000
19 271544012004 |Inner mast (3300) 14114(3300) 1 H=3300
271544012005 |Inner mast (3500) 1491 1%4:(3500) 1 H=3500
271544012006 |Inner mast (3700) 141 14(3700) 1 H=3700
271544012007 |Inner mast (4000) 1491 1%4:(4000) 1 H=4000
20 940200500005 _|Sprocket wheel bearing 782208 x| fif 4 417 782208-070xP40x21 2
113 (BF+ET132)/Mast (standard mast)
FRINO HGISN Name g3 BE/QTY  &3E/Remark
21 910401300020 |Axis with elastic catch GB894.1-40 |4l Hl i :+1HIGB894.1-40 2
271544014001 | Lifting chain LH1034-89 Tt 4LH1034-89 2 H=2500
271544014002 |Lifting chain LH1034-103 Tt 4LH1034-103 2 H=2700
271544014003 |Lifting chain LH1034-111 TR 4LH1034-111 2 H=3000
A 271544014004 _ |Lifting chain LH1034-129 Tt 4LH1034-129 2 H=3300
271544014005 |Lifting chain LH1034-143 Tt 4LH1034-143 2 H=3500
271544014006 |Lifting chain LH1034-155 Tt 4LH1034-155 2 H=3700
271544014007 | Lifting chain LH1034-173 Tt 4LH1034-173 2 H=4000
22 A Plate chain GB6074 - LH1034 15\ 3 GB6074-LH1034 2
23 271544020108 |Pin 6 x28 ® 4HPDEx28 2
24 271544020107 _|Chain bolt m16x1.5x142.5 %3 HEM16x1.56x142.5 1
25 910600600015 | Cotter pin GB91-2 x20 1 41GB91-2x20 2
26 910300200008 |Nut GB6171 - M16x1. 5-10 ##GB6171-M16x1.5-10 2
27 910600600030 | Cotter pin GB91-3.2 x32 L1 41GB91-3.2x30 1




113 (ZZAHHIT8) /Mast (two-stage full free mast)

EING HiBISN Name R PE/QTY  %¥E/Remark
1 910100300051 | Bolt GB5783 M12x35-8.8 124 GB5783-M12x35-8.8 2
910400500008 | Spring washer GB93-12 F ¥ GBY3-12 2
910400100008 | The flat washer GB97.1-12-200 HV |34 GB97.1-12-200HV 2
910100300024 | Bolt GB5783 M8x30-8.8 1%+ GB5783-M8x30-8.8 4
910400500006 | Spring washer GB93-8 L EIGBI3-8 6
910400100006 | The flat washer GB97.1-8-200 HV | F-44[4/GB97.1-8-200HV 6
275244020003 | The hoop S 2
275244020004 | The hoop RE(Ei 2
911200100006 | Oil cup DIN71412A - M8x1 JlAFDIN71412A-M8x1 2
910100300022  |Bolt GB5783 M8x20-8.8 1%+ GB5783-M8x20-8.8 4
271544010002 |With trunnion ® x50 25 5 HA4ip25x50 2
271544010003  |Tie rod FkF 1
271544010001 |With trunnion ® 30 x86 5 HA4hd30x86 2
940800600004 |Embrace hoop ® 80 components 4R AL D80 1
271543512001 |Inner mast (2500) 114454 (2500) 1 H=2500
271543512002 |Inner mast (2700) P 442 41(2700) 1 H=2700
271543512003 |Inner mast (3000) 41144454 (3000) 1 H=3000
271543512004 |Inner mast (3300) P91 4424-(3300) 1 H=3300
271543512005 |Inner mast (3500) 114454 (3500) 1 H=3500
271543512006 |Inner mast (3700) P11 442 4-(3700) 1 H=3700
271543512007 |Inner mast (4000) A 1144545 (4000) 1 H=4000
271543511001  |Outer mast (2500) HMT4E A (2500) 1 H=2500
271543511002 |Outer mast (2700) SM 1B (2700) 1 H=2700
271543511003  |Outer mast (3000) SMTT4E A (3000) 1 H=3000
16 271543511004 |Outer mast (3300) SM I £(3300) 1 H=3300
271543511005 |Outer mast (3500) HMT4E A (3500) 1 H=3500
271543511006 |Outer mast (3700) SM IR £(3700) 1 H=3700
271543511007  |Outer mast (4000) SMTT4E A (4000) 1 H=4000
17 940200300003  |Composite roller ® 70.6 = 43.5-47.5| 5 4R ®70.6-range=43.5-47.5 4
18 910401300020 |Axis with elastic catch GB894.1-40 | i 3.1 44 % GB894.1-40 4
19 A Plate chain GB6074 - LH1044 A HGB6074-LH1044 1
20 940200500014 | SPOCRET WNEST DEBMNG YU X 7SUTUS it 414y 780703-DYOXPIEX21 1
113 (ZZAHHIT3) /Mast (two-stage full free mast)
EENT SiBISN Name 27K Pc/QTY  &¥E/Remark
21 271544520002 |Sprocket washer A 2
22 271544520108 [Pin 6 x30 ® Hilild6x30 2
23 532343020024 | Chain bolt m16x1.5x129 HEAIZ KM 16x1.5x129 1
24 910600600030 | Cotter pin GB91-3.2 x JFI141GB91-3.2x30 3
25 910300200008  |Nut GB6171 - M16x1. 5-10 125}GB6171-M16x1.5-10 1
26 254144020066 | Spherical nut m16x1.5 FRITI42 EEM16x1.5 1
271543515001 |Lifting chain 1h1044-71 LT LH1044-71 1 H=2500
271544515002 |Lifting chain 1h1044-75 JETHE & LH1044-75 1 H=2700
271543515002 _|Lifting chain 1h1044-79 T LH1044-79 1 H=3000
A 271544515004 |Lifting chain Ih1044-81 JETHE S LH1044-81 1 H=3300
271544515005 |Lifting chain 1h1044-83 LT LH1044-83 1 H=3500
271543515003 |Lifting chain Ih1044-91 JETHE S LH1044-91 1 H=3700
271544515007 _|Lifting chain 1h1044-95 T4 LH1044-95 1 H=4000




113 (ZZ&AHHIT13) Mast (three-stage full free mast)

EING HiBISN Name R PE/QTY  %¥E/Remark
1 271544010003 |Tie rod R 1
2 910400500007 | Spring washer GB93-10 F#¥ GBY3-10 2
3 910400200004 | Big washer GB96.1-10-200 HV K2l GB96.1-10-200HV 2
4 910100300035 | Bolt GB5783 M10x20-8.8 124 GB5783-M10x20-8.8 2
5 271544010001 |With trunnion ® 30 x86 H HAIP30x86 2
271544511001 |Outer mast (4000) SR 4(4000) 1 H=4000
271544511002 |Outer mast(4350) R 1247 £ (4350) 1 H=4350
6 271544511003 |Outer mast (4500) SR 4 (4500) 1 H=4500
% 271544511004 |Outer mast (4800) 1 1247 £ (4800) 1 H=4800
271544511005 |Outer mast (5000) HMTT4E A (5000) 1 H=5000
7 940200300003 | Composite roller ® 70.6 = 43.5-47.5| 5 {4 1&:®70.6-range=43.5-47.5 4
8 910401300020 |Axis with elastic catch GB894.1-40 | i 3.1 44 % GB894.1-40 2
;i 9 275244020004 | The hoop Pyt 2
Q 10 275244020003 | The hoop ShdiE 2
i 1 271544010002 |With trunnion ® x50 25 I P25x50 2
| 12 910400500006 | Spring washer GB93-8 #3446 GBY3-8 16
i 13 910400100006 | The flat washer GB97.1-8-200 HV | F-#:[t|GB97.1-8-200HV 16
14 910100300022 | Bolt GB5783 M8x20-8.8 124 GB5783-M8x20-8.8 12
.:&J' 15 910400500008 | Spring washer GB93-12 i GBY3-12 3
16 910400100008 | The flat washer GB97.1-12-200 HV | F-#4[t|GB97.1-12-200HV 3
17 910100300052 | Bolt GB5783 M12x40-8.8 174 GB5783-M12x40-8.8 2
271544513001 |Middle mast (4000) 1 45 £7(4000) 1 H=4000
271544513002 |Middle mast (4350) IR £ (4350) 1 H=4350
18 271544513003 |Middle mast (4500) o1 45 45 (4500) 1 H=4500
271544513004 |Middle mast (4800) 114 £ (4800) 1 H=4800
271544513005  |Middle mast (5000) 11 445 £ (5000) 1 H=5000
19 940200500005 | SPTOCKST WSS DOAING 52205 X it 41 /5782208-070xD40x21 2
20 271544020108 |Pin 6 x28 ® Hililid6x28 2
21 910600600030 | Cotter pin GB91-3.2 x JFIIH5GB91-3.2x30 2
22 271544020107 | Chain bolt m16x1.5x142.5 B IRFM16x1.5x142.5 1
23 910300200008  |Nut GB6171 - M16x1. 5-10 125}GB6171-M16x1.5-10 2
24 A Plate chain GB6074 - LH1034 13X GB6074-LH1034 1

113 (ZZ&AHHI13) /Mast (three-stage full free mast)




e SBISN Name 23 [rcmiQTy]  &¥/Remark
271544514001  |Lifting chain Ih1034-107 T % LH1034-107 2 H=4000
271544514002  |Lifting chain |h1034-114 LT 2KLH1034-114 2 H=4350
A 271544514003  |Lifting chain Ih1034-117 2 THELH1034-117 2 H=4500
271544514004  [Lifting chain |h1034-123 T2 LH1034-123 2 H=4800
271544514005  |Lifting chain 1h1034-129 2T LH1034-129 2 H=5000
271544512001  |Inner mast(4000) 1145 £5(4000) 1 H=4000
% 271544512002  |Inner mast (4350) 4115054 (4350) 1 H=4350
25 271544512003 |Inner mast (4500) T4 £5(4500) 1 H=4500
4 271544512004 | Inner mast (4800) P11 14454 (4800) 1 H=4800
271544512005  |Inner mast (5000) 1144454 (5000) 1 H=5000
i 26 910100300050 |Bolt GB5783 M12x30-8.8 12+ GB5783-M12x30-8.8 1
‘f.’; e | 27 271544020006 | Mounting plate (limit switch) LR (PRALIFK) 1
{1 [9]i [ 28 | 910400500005 |Spring washer GB93-6 S5 EIGBY3-6 2
1 g % E 29 910400100005 |Flat washer GB97.1-6-200 HV “F- 44 | GB97.1-6-200HV
TR HEED 910100300009 |Bolt GB5783 M6x12-8.8 #21GB5783-M6x12-8.8 2
1 920200300003 _ [Micro switch rz-15gw2s-b3 T %RZ-156W25-B3 1
EET, i ; 32 910300100005 |Nut GB6170 - M6-10 12£FGB6170-M6-10 2
e 33 910400500005 |Spring washer GB93-6 3155 H4 € GB9I3-6 2
34 910400100004  |Flat washer GB97.1-5-200 HV T # [ GB97.1-5-200HV 2
35 910201200001 Screw GB71 M6x20-45 h 25T GB71-M6x20-45H 2
36 271544520003  [Sprocket wheel rack AR 1
37 A Plate chain GB6074 - LH1044 1R UEEGB6074-LH1044 1
38 940200500014 | SProo0" WBSTDEANNG SUX 780703 /it 44 441/ 780703-DIOXP3EX21 1
271544515001 Lifting chain 1h1044-77 LT 45 LH1044-73 1 H=4000
271544515002  |Lifting chain Ih1044-77 T LH1044-81 1 H=4350
B 271544515003  [Lifting chain |h1044-81 T KLH1044-77 1 H=4500
271544515004 |Lifting chain Ih1044-83 TS LH1044-81 1 H=4800
271544515005  [Lifting chain Ih1044-89 T2 LH1044-89 1 H=5000
FEFHBEL (BRHETI3R) ILifting cylinder (standard mast)
EENT SiBISN Name 27K PcR/QTY  &¥E/Remark
271544016001 | Qil cylinder ® 40 x$35 x1245 J L (H=2500) 2 H=2500
271544016002 | Oil cylinder ® 40 x®35 x1345 L (H=2700) 2 H=2700
271544016003 | Qil cylinder ® 40 x$35 x1495 J L (H=3000) 2 H=3000
A 271544016004 | QOil cylinder ® 40 x®35 x1645 L (H=3300) 2 H=3300
g 271544016005 | Qil cylinder ® 40 x$35 x1745 JH L (H=3500) 2 H=3500
z 5 271544016006 | QOil cylinder ® 40 x®35 x1845 L (H=3700) 2 H=3700
4// 271544016007 | Qil cylinder ® 40 x$35 x1995 Ji L (H=4000) 2 H=4000
5// & i 1 A DH35x43x5x6. 5 DH35 1
A 2 A Catch 35 x45x3 4% }735x45x3 1
5*/ p A2 3 A Shaft with 35 x45x6 i e 1
4 A Cylinder head il 1
5 A O-rings D45x3. 1 Ol 1
6 A The piston rod G AT 1
7 A spring P 1
8 A Buffer core Lyt 1
9 A The piston I 1
10 A Guide screw FIRET 1
11 A Bearing ring C35X40X14 XK C35X40X14 1
12 A cylinder FiNE] 1
13 A o-rings O 1
7. 14 A Explosion-proof valve D] 1




PR I % A | 271598510001 [Seal package G B RTHT) 2 [4/nc1351113
T~ } o
;A IR
|
F S (=24 H ) /Short lift cylinder (two-stage full free mast)
FEINO|  %imBISN Name £ Pc/QTY  %/Remark
271543518001 | Qil cylinder (M) ®76 x$63 x497 JHL(M)(H=2500) 1 H=2500
271543518002 | Qil cylinder (M) ® 76 xd63x597 JHL(M)(H=2700) 1 H=2700
[ 7 = T - 271543518003 | Qil cylinder (M) ® 76 xP63 x747 JHL(M)(H=3000) 1 H=3000
‘ 1 F 8 A ‘ A 271543518004 | Qil cylinder (M) ® 76 xP63 x897 T L(M)(H=3300) 1 H=3300
| \? | 7 | 271543518005 | Qil cylinder (M)® 76 x$63 x997 JHL(M)(H=3500) 1 H=3500
‘ 2\ | ‘ 271543518006 | Oil cylinder (M) ® 76 xd63 x1097 i L(M)(H=3700) 1 H=3700
‘ 3\% | | 271543518007 | Qil cylinder (M) ® 76 xP63 x1247 JHL(M)(H=4000) 1 H=4000
| ‘ | | 1 A Shaft with 40 x 50 x 6 _11 o] 1
| - | | 2 A DH40 x 48 x 5x 6.5 R 1
| | | 3 A Built-in cylinder head P9 L i 1
|4 ‘ | 4 A Built-in cylinder P LR 1
‘ | ‘ 5 A 53 x63x3 block slice $21}753X63X3 1
| | | 6 A The bottom right AR 1
| | ‘ 7 A The piston rod THIER 1
| | | 8 A The piston i 1
‘ | 9 ‘ 9 A Bearing ring 58 x63x13 XK F58X63X13 1
‘ | @/1 0 | 10 A Steel back bearing 40X44X20 N1 7Rk 40X44X20 1
| | | 1 A O-rings D68X3. 1 ot [ 1
‘ ‘ 12 A Hole with 53 *63 * 6 _11 LA % 1
| 5 H—* ‘ cb/1 1 A 271598510002 | Seal repair kit (middle cylinder) A 30, o i) ) 1 f3.47/Inc1.2.9.11.12
\é | |
\ \ \
| ‘ } | A2 |
e LT
O S _
FEFHIBGTL (ZZ4H H) /Lift cylinder (two-stage full free mast)
EENT SiBISN Name 27K PcR/QTY  &¥E/Remark
A B 271543516001 | QOil cylinder (R) ® 40 x®30 x1245 JHiL(R)(H=2500) 1 H=2500
271543516002 | QOil cylinder (R) ® 40 x®30 x1345 JHL(R)(H=2700) 1 H=2700
j r,i,fk,ii,,,,ﬂ 271543516003 | Qil cylinder (R) ® 40 x®30 x1495 JiiL(R)(H=3000) 1 H=3000
] 113 | A 271543516004  |Oil cylinder (R) ® 40 x®30 x1645 AiL(R)(H=3300) 1 H=3300
. L0 Pl ) i 271543516005 | Oil cylinder (R) ® 40 x®30 x1745 | ififir(R)(H=3500) 1 H=3500




b @ 4 |

7 3 2

8

9

g

il |
|
NI
|
|

2.8 | et

[

271543516006 | Oil cylinder (R) ® 40 x®30 x1845 JHL(R)(H=3700) 1 H=3700
271543516007 | Qil cylinder (R) ® 40 x®30 x1995 Ji L (R)(H=4000) 1 H=4000
271543517001 Qil cylinder (L) ® 40 xd30 x1245 T (L)(H=2500) 1 H=2500
271543517002 | Qil cylinder (L) ® 40 x$30 x1345 JHL(L)(H=2700) 1 H=2700
271543517003 | QOil cylinder (L) ® 40 x$30 x1495 JH L (L)(H=3000) 1 H=3000

B 271543517004 | Qil cylinder (L) ® 40 x$30 x1645 JHL(L)(H=3300) 1 H=3300
271543517005 | Oil cylinder (L) ® 40 x$30 x1745 T L (L)(H=3500) 1 H=3500
271543517006 | QOil cylinder (L) ® 40 x$30 x1845 JHL(L)(H=3700) 1 H=3700
271543517007 | QOil cylinder (L) ® 40 x$30 x1995 JH L (L)(H=4000) 1 H=4000

1 A Cylinder block LA 2

2 A Hexagon socket head screw 97 A B Sk BRET 2

3 A Combination gasket Fikekap] 2

4 A Shaft seal 30 x40x6 i:}30X40X6 2

5 A DH30X38X5 DH30X38X5 2

6 A Retaining ring 4 2

7 A Cylinder head il 2

8 A Steel back bearing 30X34X25 AN 47K 30X34X25 2

9 A O-rings D45X3. 1 O 2

10 A Retaining ring 4 2

11 A Right the piston rod TG IERT 1

12 A Supporting ring for bore 35X40X10 FLFH %K ¥£35X40X10 2

13 A The left cylinder joint ek 1

14 A O-ring rubber OJEH 1

15 A Left the piston rod TEIGIERT 1

16 A Steel body Wik 1

A 271598510003 |Seal repair kit (lifting cylinder) FEHEE A ETHL) 2 11#7/Inc.4.5.9.12.14

SFHREREL (44 H ) /Short lift cylinder (three-stage full free mast)

3]

~g- Ao
S
e |
4 |

&

| @/10

R i ?”

[ 2INO| BBISN Name 2 PrcE/QTY  &¥/Remark
271544518001 | Qil cylinder (M) ® 56 xP45 x497 JHL(M)(H=4000) 1 H=4000
271544518002 | Qil cylinder (M) ® 56 xP45 x597 T L(M)(H=4350) 1 H=4350

A 271544518003 | Qil cylinder (M) ® 56 xP45x 747 JHL(M)(H=4500) 1 H=4500
271544518004 | Qil cylinder (M) ® 56 xd45 x897 T L(M)(H=4500) 1 H=4800
271544518005 | Qil cylinder (M) ® 56 xP45 x997 JHL(M)(H=5000) 1 H=5000

1 A Shaft with 45 * 55 * 6 i 145%x55%x6 1

2 A DH45 53 x 5 x 6.5 x DH45x53x5%6.5 1

3 A Built-in cylinder head B 1

4 A Built-in cylinder PEHTRE 1

5 A 53 x63x3 block slice 121 }53X63X3 1

6 A The bottom right i 1

7 A The piston rod e il 1

8 A The piston i 1

9 A 51 x56x20 bearing ring XK E51X56X20 1

10 A Steel back bearing 45X49X30 A7 4l 7Kk45X49X30 1

11 A O-rings D60X3. 1 o7 [l D60X3.1 1

12 A Hole with 45 * 56 * 7 fLHI45%56%x7 1

A 271598510004  |Seal repair kit (middle cylinder) B E A (T R 1 % /Inc.1.2.9.11.12




FEFGL (ZZAHH) /Lifting cylinder(three-stage full free mast)

FRINO HGISN Name g3 BE/QTY  &3E/Remark
271544516001 | Oil cylinder ® 35 x$40 x1295 JihiiL(H=4000) 2 H=4000
271544516002 | QOil cylinder ® 35 x40 x1425 i L (H=4350) 2 H=4350
A 271544516003 | Oil cylinder ® 35 x$40 x1475 i (H=4500) 2 H=4500
271544516004 | Qil cylinder ® 35 x$40 x1575 i L (H=4500) 2 H=4800
271544516005 | Oil cylinder ® 35 x$40 x1625 JhiiL(H=5000) 2 H=5000
1\\3" 1 A DH35x43x5x6. 5 DH35 1
2‘;$ — 2 A Catch 35 x45x3 £i)735x45x3 1
¥ ! 3 A Shaft with 35 x45x6 135 1
4;% & 4 A Cylinder head i 1
5 5 A O-rings D45x3. 1 O%! [ 1
6/ A2 6 A The piston rod i IEFT 1
7 A spring G 1
8 A Buffer core Zerpits 1
9 A The piston o 1
10 A Guide screw S IRET 1
11 A Bearing ring C35X40X14 Y KIFC35X40X14 1
12 A cylinder L] 1
13 A o-rings O 1
14 A Explosion-proof valve 57 45 ) 1
A 271598510001 | Seal repair kit BB E A GRE T 2 £13/Inc1.3.5.11.13
7\
8. T 13
A, &
= T4
e 1
1 |
A BEL/Tilting cylinder
FRINO HGISN Name g3 BE/QTY  &3E/Remark
A 271520511001 | Tilting cylinder 1 H<4000
271520511002  [Tilting cylinder 1 H24000
1 A GIHR - K30DO earrings 2 GIHR-K30D0OH-#2 1
2 A fil;allgAnI! ‘II;I{T‘DUQH Type pressure mnjector EMJQ!TJ:}:/M H%M1O 1
3 A 5 x6 DH28x36x4. DH28 1
4 A Guide sleeve CIRES 1
5 A Steel back bearing 28x32x15 A5 i 28x32x 15 1
6 A DH28x36x6 DH28x36x6 1
7 A Block slice 28 x38x3 4)728x38x3 1
8 A Retaining ring 47 P47 1
9 A O-rings d60x3. 55 O%UfE 1




\ 10 A The piston rod TEIERF 1
\ 11 A Flat washer T 1
A,—«& 12 A Spring washer S 1
m/@ 13 A screw 24T 1
= /@ 14 A Joint bearing 30ES ST HiK30ES 1
= 15 A Retaining ring EE1C) 1
16 A Hole with 50 x60x6 fLHI50 1
17 A Bearing ring 55 x60x10 S EKI55x60x10 1
= 18 A Hole with 50 x60x6 fLHI50 1
19 A Cylinder liner [iEs] 1
e 20 A Steel back bearing 30x34x38 A7 il 7K 30x34x38 1
»\éf B 271598510005 | Seal package (inclined oil cylinder) | &k (U1 41) [ AR
FRRERR(F0)
B SiBISN Name £ PE/QTY  %¥E/Remark
A 271547001001 BRI SR (R 3) 1 f1¢5/Inc.1-16
271147001001 bl R (h 30) 1 FE3RO8N
1 941200300011 RN 15 1 %) 1
2 255047020013 1NN 1
3 941200300001 BRI (T ) 3
4 255047020008 AR ibkE mbRiR 2
5 255047020018 BRI 2
6 271547020001 A e g ) 2
7 271547020002 Rl U 1
8 255047020012 22 A bR 1
9 255047020009 R 1
10 941200100004 Bl (e 45 R 2
" 255047020003 XA 1
12 255047020019 MY 1
13 255047020007 H IR 1
FRB2EE (F3L)/Sign installation
: FEEINO| SIBISN Name 7K Psm/QTY  %¥/Remark
9@ 271547001002  |Label assembly BRI R (FE30) 1 41, %5 /inc.1-16
A 271347001002  |Label assembly FRIER(E0) FE3R10N
271147001002  |Label assembly Bl R (E30) 1 FE3RO8N
1 941200300011  |Label (warning read) BRIUG (2 15 7] i32) 1
2 255047020013 | It is forbidden for a BRI 1
3 941200300001 | Label (lifting point) BRI (T ) 3
4 255047020008  |Lifting signs are prohibited AL mARIR 2
5 255047020018  |Novartis force logo JPAL TS 2
6 271547020001 | Product model mark A S BRI 2
7 271547020002 |Hydraulic oil label Rl U 1
8 255047020012 |Belt label 22 A bR 1
9 255047020009 | Prohibited to climb R 1




10 941200100004  |Label (stacked warning) PRGOS A EOR) 2
11 255047020019  |The vehicle assembly BERR 1
12 255047020007 | Battery maintenance tips & bR IR 1
12
B ()
EING HiBISN Name R PE/QTY  %¥E/Remark
1 255047520001 (R L) 1
2 910500600002 147 GB827-3x10 4
3 255047520004 RS T AR 1
4 271547520003 o (W) 1
BB M (FST)/Data nameplate
P EINO| HTISN Name 4K [emaTy  %¥E/Remark
1 255047520002  |nameplate FAM(EE) 1
2 910500600002  |Rivet GB827-3 x10 141 GB827-3x10 4
3 255047520005  |Label with side shift minus weight S ook 7 AL 1
4 271547520003  |Load curve (sticker) Ear i e (W5 4K) 1
HS, &Yt /Electrical system
P EINO| HTISN Name 4k [emaTy  %¥E/Remark
1 920200300009 [ Micro switch BEHIF R 1 Parking brake
2 910400100003 | The flat washer GB97.1-4-200 HV | F-#:[t|GB97.1-4-200HV 2
3 922000100001  |Lamp PDL - LXZM - 1 JTPDL-LXZM-1 2 headlamp
4 922000100002 |Lamp PDL - LXXD - 1 JTPDL-LXXD-1 g | o0t tumsiEma]
I . 5 921800200004 | Potentiometer TY1204-1 Hf 1 Curtis
| ! 921800200005 | Potentiometer 23KM-K227-06V i 1 Zapi
§ = i 6 920200200002  |Key switch HITF % 1
1 & i gy h 7 920200800018  |Rocker switch YB-nuoli-001 SEBUT XYB-nuoli-001 1




8 920200700003  |Button switch gq16h-10 FHIT%GQ16H-10 1

R 921100100038 |Instrument 8 3140-12-4 v 14 #3140-12-48V 1 Curtis
921100100047 |Instrument D13L-A 1X£D13L-A 1 Zapi

10 920200300003 | Micro switch rz-15gw2s-b3 T %RZ-15GW2S-B3 1

11 920200300004 | Micro switch rz-15gg22-b3 T %RZ-156Q22-B3 1

12 922000100003 |Lamp PDL - LXHW - 2 JTPDL-LXHW-2 2 Tear CombInation

13 922000100004 |Lamp PDL - LXJD - 01y JTPDL-LXJD-01Y 1 caution light

1a 922000100001 |Lamp PDL - LXZM - 1 JTPDL-LXZM-1 1 #:/Optional
922000100014  |Lamp A-LJD-A1 JTA-LID-A1 1 #:2%/Optional

15 920200100020 [Emergency stop switch ST R 1

16 920200800018  |Rocker switch YB-nuoli-001 BT YB-nuoli-001 1

17 920200800021 | Tilt-plate switch yb-nuol-004 BT %YB-nuoli-004 1

18 920200800020 | Tilt-plate switch yb-nuol-003 SBT3 YB-nuoli-003 1

19 921900100004  |Converter DC24V to 5V FEAIRDC24VEEEY 1 #:/Optional
271133010001  [Body wiring harness (Curtis-3R08N) | % £ 2 #i(Curtis-3R08N) 1 FESROB-10N

20 271133010003  |Body wiring harness (Zapi-3R08N) 2 5 23K (Zapi-3RO8N) 1
271533010001  [Body wiring harness (Curtis-3R12N) | % &4 #i(Curtis-3R12N) 1 FESR12N
271533010012  |Body wiring harness (Zapi-3R12N) 2 52K (Zapi-3R12N) 1

21 271533010010  [Mains harness AR A 1

22 922000100005 | Lights SG252 -24 v J18G252-24V 1
920200400008 _[/PPTOSCTT SWICT— PI-MITZOFOU s i 41 Y Fid-M12-OP6L-L70PNP 1 08/10 Curtis}ii

2 920200400007 | Approach switch Fi4-M12-ON6L-L70 |45 JF %:Fi4-M12-ON6L-L70 1 FE3R08-10N Zapi
920200400012 | Approach switch Fi5-Q18-OP6L Bl JF 5Fi5-Q18-OP6L 1 FE3R12N Curtis
920200400011 | Approach switch Fi4-G12-ON6L 13 T :Fi4-G12-ON6L 1 FE3R12N Zapi

24 920500100002  |Speaker buzzer dJB-24b Y\ e 22D JB-24B 1
271133010002 E::::.:zllb contror moaure [CUrts-| \Uﬁéﬁﬂ—(Cums-SROSN) 1 FE3R0810N

2 271133010011 [SIooOMe  COMMOT OGS T2aPFT 43541 41 (7api-3R08N) 1
271533010002 Eff:l:??m contror _moaure  (CUris- WAL (Curtis-3R12N) 1 FEaRIZN
271533010011 | Sioouome  COMTOTMOaME TZ8PFT 1oy (4 Zapi-3R12N) 1

26 271533010003 | Cable - U1 - the 25-6-8-400 4 2%-U1-25-6-8-400 1

27 271533010004  |Cable - V1 - the 25-6-8-400 £4i-V1-25-6-8-400 1

28 271533010005 | Cable - W1-25-6-8-400 4 24-W1-25-6-8-400 1

29 920500100001 | The horn 125 - DC24V 1Y\ 125-DC24V 1

30 920201000002 |Foot switch T % 1
921000200381  |Charger SN24V35A( Asian Chinese ) |75 i1 88 SN24V35A(IE 1) 1 280Ah
921000200382 |Charger SN24V35A( Asian English ) |75 1 3 SN24V35A(Il ) 1 280Ah
921000200383 | Charger SN24V35A( Europe ) 76 rh 3§ SN24V35A(Ik) 1 280Ah
921000200384 | Charger SN24V35A( Britain ) Fe 3§ SN24V35A(3E) 1 280Ah
921000200385 | Charger SN24V35A( Australia ) 5 H1 8 SN24V35A (1) 1 280Ah
921000200386 | Charger SN24V35A(USA) Fe 3 SN24V35A(%) 1 280Ah
921000200031  |Charger SN24V55A( Asian Chinese ) |75 i1 88 SN24V55A(TE 1) 1 360. 400Ah

31 921000200032 | Charger SN24V55A( Asian English ) | 7 i 4 SN24V55A(IF ) 1 360, 400Ah
921000200033 | Charger SN24V55A( Europe ) 75 rhL 2§ SN24VE5A(Ik) 1 360, 400Ah
921000200034 | Charger SN24V55A( Australia ) 762§ SN24VE5A () 1 360, 400Ah
921000200035 | Charger SN24V55A( Britain ) 76 HhL 23 SN24VE5A() 1 360. 400Ah
921000200036 | Charger SN24V55A(USA) Fe 3 SN24VE5A(%) 1 360, 400Ah
921000200073  |Charger SN24V60A( Asian Chinese ) |75 1 88 SN24VBOA(IE 1) 1 420. 480Ah
921000200074 |Charger SN24V60A( Asian English ) |75 1 3 SN24VEO0A(IE ) 1 420, 480Ah
921000200075 | Charger SN24V60A( Europe ) 5 rh 23 SN24V60A(Ik) 1 420. 480Ah
921000200076 | Charger SN24V60A( Australia ) 72§ SN24VB0A (i) 1 420, 480Ah
921000200077  |Charger SN24V60A( Britain ) 76 Hh 33 SN24VB0A(35) 1 420. 480Ah
921000200078 |Charger SN24V60A(USA) 762§ SN24VB0A(3%) 1 420, 480Ah
921000200061 | Charger SN24V80A( Asian Chinese ) |7 1 88 SN24VBOA(IE 1) 1 540, 600Ah

31 921000200062 | Charger SN24VBOA( Asian English ) |7 b 4 SN24V80A(IF ) 1 540, 600Ah
921000200063 | Charger SN24V80A( Europe ) Fc rh 23 SN24VB0A(Itk) 1 540, 600Ah
921000200064 | Charger SN24V80A( Australia ) 72§ SN24VB0A (i) 1 540, 600Ah
921000200065 | Charger SN24V80A( Britain ) 76 Hh 33 SN24VB0A(35) 1 540, 600Ah
921000200066 | Charger SN24V80A(USA) 7 112§ SN24VB0A(3%) 1 540, 600Ah

FE3R08-10 Hi2 4 (Curtis) /[FE3R08-10 Electronic components (Curtis)




R8N0

SarBISN Name g3 BE/QTY  &3E/Remark

1 271198033002 | Controller 1220E-2401(3R08N-Z) T4 1220E-2401 (3R0SN-2) 1

2 271533011005  |Safety seat RT14-20 10A % ERT14-20 10A 1

3 920700100017 | Contactor DC24V-SW80 Pl 5g 1

4 920100100007  [Fuse 150A (5B 22 150A (%K} 2

5 271198033001 [ Controller 1220E-2401(3R08N-Z) T4 1220E-2401 (3R0SN-2) 1

FE3R08-10 132 4} (Zapi) /FE3R08-10 Electronic components (Zapi)
FRINO HGISN Name g3 BE/QTY  &3E/Remark

1 271198033003 | Controller AC-0-24V200A(3RO8N-T) | ## 28AC-0-24V200A (3R08N-T) 1

2 271198033004 | SOMONeT EMSTUUEAVIOURISIUSIN4os i e ipS-DCO-24V-50A (3R08N-2) 1

3 920700100017 | Contactor DC24V-SW80 Pl 5g 1

4 271533011005  |Safety seat RT14-20 10A 5% ERT14-20 10A 1

5 920100100007 _ [Fuse 150A B 22150ACH R 2

FE3R12H#41fF (Curtis) IFE3R12 Electronic components (Curtis)
FRINO HGISN Name g3 BE/QTY  &3E/Remark

1 271598033003 | Contactor 1220E-2401(3R12N-Z) il 1220E-2401 (3R12N-72) 1
2 920700100002 | Controller DC24V-SW180B-4 g 1
3 271598033001 | Contactor 1232E-2321(3R12N-T-WN) | Fs#i 231232E-2321 (3R12N-T-WN) 1
271598033002  [Contactor 1232E-2321(3R12NLi-T-WN| $3#|481232€-2321(3R 12NLI-T-WN) 1
4 271533011005 | Safety seat RT14-20 10A K HERT14-20 10A 1
5 920100100008  [Fuse 200A {55 22 200A (V1K) 2




FE3R12HF41$f (Zapi) /FE3R12 Electronic components (Zapi
FFSINO| SB/ISN Name AR H/QTY 4¥E/Remark
1 920700100002 |Contactor DC24V-SW180B-4 A 1
2 920100100008 |Fuse 200A {55 22 200A(YE K} 2
3 271598033004  |Controller ACEX24V-240A(3R12N-T) |{% ] #$ACEX24V-240A (3R12N-T) 1
4 271598033005 |0 oror o > DO 2V OO TN T s 28EPS-DCO-24V-501 (3R 12N-2) 1
5 271533011005 |Safety seat RT14-20 10A 1R JERT14-20 10A 1
HJRIEH 3 B R /Power connector assembly
FRINO HGISN Name g3 BE/QTY  &3E/Remark
4 920400100014 | Batteryconnecting cable REMA95017- #1&{#REMA95017-01 1 Plumbic acid/Hi%
920400100022  |Batteryconnecting cable REMA95016-{ { & {4REMA95016-32 1 LI/
920400100011 [BATETYCONNECING CADIS REMATOUH- 445 £ REMAIS044-01 1 Plumbic acid/#1#%
2 920400100021  |Batteryconnecting cable REMA95043- {1 #FREMA95043-39 1 LI/
3 910400100005 |Washer GB97.1-6-200HV T [ GB97.1-6-200HV 4
4 910400500005 |Spring washer GB93-6 S GB93-6 4
5 910200200046 | Screw GB70.1-M6x60-8.8 1247 GB70.1-M6x60-8.8 4
# Hiti/Battery and bracket |
RSINO| HIFISN Name 27K QT #E/Remark |




BateryZ4v-orZo4Z0(vverang goia

271537010001 |, 7“1 75| H1i124V-6PzS420(KE) (bR AL P 1) 1 FE3R10-12N
271537010002 | Battery24V-6PzS420(Bolt gold happy)| #: 5| lz24V-6PzS420(S)(F L 41 ) 1 |FE3R10-12N
271537010003 | Battery24V-6PzS420(Welding huoju) |#:5| e 11124V-6P2S420(f%) 1 |FE3R10-12N
271537010004 _[Battery24V-6PzS420(Bolt huoju) | 431 i 11124V-6P2S420(#%) 1 |FE3R10-12N
271537010005 | PONCTYZAVIOPZSROUIWEIANG 900 T 5 1343 24V-6P2S480(k%) 1 |FE3R10-12N
271537010006 | Battery24V-6PzS480(Bolt gold happy)| 431 t11124V-6P2S480(#%) 1 |FE3R10-12N
271537010007 | Battery24V-6PzS480(Welding huoju) |#:5| e 11124V-6P2S480(f%) 1 |FE3R10-12N
271537010008 |Battery24V-6PzS480(Bolt huoju) | 431 i 11124V-6P2S480(#%) 1 |FE3R10-12N
271537010009 [ PENCTYZAVEOPZOORUIWEIANG 9O s 5 1343 24V-6P2S540(k%) 1 |FE3R10-12N
271537010010 |Battery24V-6PzS540(Bolt gold happy)| 4231 t:1124V-6P2S540(#%) 1 |FE3R10-12N
271537010011 | Battery24V-6PzS540(Welding huoju) | %3] e 11:24V-6PzS540(1%) 1 |FE3R10-12N
271537010012 [Battery24V-6PzS540(Bolt huoju) | 431 ti11124V-6P2S540(4%) 1 |FE3R10-12N
271537010013 [ PONCTYZ#VIOPZOOUUIWEIAMG 900 s 5 1343 24V-6P2S600(K%) 1 |FE3R10-12N
271537010014 | Battery24V-6PzS600(Bolt gold happy)| 431 t:1124V-6P2S600(#%) 1 |FE3R10-12N
271537010015 | Battery24V-6PzS600(Welding huoju) |#:5| e 11124V-6PzS600(f%) 1 |FE3R10-12N
271537010016 _|Battery24V-6PzS600(Bolt huoju) | 431 i 11124V-6P2S600(#%) 1 |FE3R10-12N
271137010001 [ PANCTYZAVEOPZSZOUIWEIANG 001 T3 ) 4y 11y 24/-6P2S280( 1) (b 4 ) 1 [FE3R08N
271137010002 |Battery24V-6PzS280(Bolt gold happy)| : 5| lz24V-6PzS280(48)(F il 41 ) 1 |FE3R08N
271137010003 | Battery24V-6PzS280(Welding huoju) |#:5| e 11124V-6P2S280(f%) 1 |FE3R08N
271137010004 _[Battery24V-6PzS280(Bolt huoju) | 431 i 11124V-6P2S280(#%) 1 |FE3R08N
271137010005 Ef,l:li?l“V-UI‘ZDJUUU]VGH]II’]Q goia E'ﬂl[ %]&24V-6PZS360(}—%) 1 FE3R08N
271137010006 | Battery24V-6PzS360(Bolt gold happy)| 431 t:11124V-6P2S360(#%) 1 |FE3RO8N
271137010007 | Battery24V-6PzS360(Welding huoju) | %51 e 11:24V-6PzS360(1%) 1 |FE3R08N
271137010008 [Battery24V-6PzS360(Bolt huoju) | 431 i 11124V-6P2S360(4%) 1 |FE3R08N
271137010009 Efne?l“V-UI‘ZD‘OLUU]VGH]II’]Q goia E'ﬂl[ %]&24V-6PZS420(}—%) 1 FE3R08N
271137010010 |Battery24V-6PzS420(Bolt gold happy)| 431 t:1124V-6P25420(#%) 1 |FE3RO8N
271137010011 | Battery24V-6PzS420(Welding huoju) | %51 e 11124V-6P2S420(f%) 1 |FE3R08N
271137010012 [Battery24V-6PzS420(Bolt huoju) | 431 i }1124V-6P2S420(#%) 1 |FE3R08N
271137012101 _|Lithium battery 24V-200(JN-A) §BE1124V-200(N-A) 1 |FE3R08N
271137012102 |Lithium battery 24V-250(JN-A) §8681124V-250(N-A) 1 |FE3RO8N
271137012103 | Lithium battery 24V-300(JN-A) $BE1124V-300(N-A) 1 |FE3R08N
271537012101 _|Lithium battery 24V-300(JN-A) $8651124V-300(JN-A) 1 |FE3R10-12N
271537012102 |Lithium battery 24V-350(JN-A) $BE1124V-350(JN-A) 1 |FE3R10-12N
271537012103 _|Lithium battery 24V-400(JN-A) $8651124V-400(JN-A) 1 |FE3R10-12N
271537012104 | Lithium battery 24V-450(JN-A) $BE1124V-450(N-A) 1 |FE3R10-12N
271512511001 |Battery bracket TSR & 1 [FE3R10-12N
271112511001 |Battery bracket e 1 |FE3R08N
271521511010 |Roller suite R 1




